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A
R
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BEER TR BN T, 20meig Sic kb ED .
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¥ coiER
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THE RSy OB BT KT -ATPaseiz MU IARIER 2R
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. TR SRR IR IV dibutyry] cyclic AMPHISIER ST
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ZRHI. BRI BIT B S H AN R LS W e 4
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W AL ar RS ) BRI TN AP U — -+
ZIRBANGETHL., ORI ER AR T, Tk, BEBE B R U
IR L ThIS R R R T,
AUanss—EQURBO®N{ER
(1) AUy — FOUBRMET LIBT3 RE R
RUAANYIN S F— - EOVERET BT, PEFIL
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BRFLSERL, FEFRLLU K& AT 5 — VD27
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TS O3FBE A TIR80% TH ST,
AJINTE— CO)BRE R BT AT S — Lo
B PpHe L BRE¥BIEI2E0. BEAINST EF LUK
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H RO BB OB LIz (T 22 A, SRR IR
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1. BEWEICEET SHE

EEES

H28-12

BERAE

R 5748
(i)

ST =N

ZhEe - PR

BOBELBZBMRT (BE~OFROHR) , B FR
ADRETERE L LT, BIRPEFVBREDBTHI L),
Bblh, o2&, BOHER

ERBEE
& O TR

IR 54

Zir7al oD SE 15
(B & £25 . £0)
(FIR . B O RN R SE)

Zhek - AR

CHRE. T2HBRE. WETHEE, FRERERE,
Zollinger-Ellison SE{&E#. UL A B EEYRE, EH
BT AV YEREFCRTSHEREX I+ RBRED
BEME, HERAT oM FERKERRERIZBIT5HIE
B ZHEBRE O TR

OTFTRHRICBITIAH~NVassF— - o) OREOHE
BES. +RBRE. § MALT U /50 , S5m0
WRAEERR, BT 2 NRENHEREE.
Y angyg—.va ) BRER

Ris - A&

OBEE. +HBRE. WEHIES., Zollinger-Ellison &
EHOEA

BE., RARIZZ Y Y75/ —A L LT 1 H 30mg % 1
B1ERRHEET D,

7B, BRE., BiRE. UEWMBEETIE s ARMET, +2
ERBE T B ETORE LTS,
Q#fMEREROKE

WBH., BACRZ Y75/ =12 LT 1 E 30mg % 1
BH1ERERORET S, 2B, BF s AfiEcokbs Ly
Ba

Thil, BE - BRZRVETERMERBROHEERE
BWTH, 1B 15Smg % 1 B 1 EEDKZETIH, DHR
AH+HOBEE. 1R 1 E30mg ZEARETHIENT
&35,
OFUV b AMEREYREDCES
BHRAMZEI Y TFY A LT 1IE I5Smg 2 1 R
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1 E@#O#RET S, 2B, BAE 4 EMECORE LTS,
OEAR7 AV VERERICBITABREBXIZ+ZHRBE
BEOBFRZRMHE DOBE

BEBRAMZZ Y=L LT 1B 15mg % 1 B
1 EREOEET 5,
OfA7uA FMERRKERRERICBT2FBEX I+
EBRECBENGROEBE

BEEARRG Y=L LT 1E 15Smg# 1R
1ERA#EST 5,
O~Vansszy— el oREOCHBIOBE
EE.BARRZ Y 7S Y= E LT 11E30mg, 7E
FvU KR E LT 1 E 750mg (72fl) RUZ 5
Auef e LT 1H200ne (HE) ©3A2RRKIC
1R2EL, 7THMERAREET S,

2B, 77V AR YR, BEEBLTCEEHEET
BT EBRTED, 2720, 1 E400mg (A1) 1 B2E%
LRET B,

TRy T e EE = TEFVVY VKB E
VCZFVRaeLyrd 3 FRECIZ~)aINZE
— - vul oREBREATFIRIOBEEIR. Zhiiftbs
BEe LT, @8, RARBZ VY77 —A 2 LT 1
| 30mg, 7EF VY kMM E LT 1 E 750mg (F71f)
BUOArr=F /=L LT I1E250mg D 3 #H %R
1B2FH, 7THMBERERET S,

Stk

B HEFE S LRSS
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ABFA R

c19924E 10 B2 H (# &7 uvh 7k 15, 30) : BiE.
+ZRIBRE. UAHEE. YREREL,
Zollinger-Ellison fE fE#E

*20024 3B 118 (F&r 7o 0DEE 1S, 30)

ZheE - DIBREMO—EH Y

-20064E 12 A 12 B (GEU L AME B REFFRLE)

- 20104E 6 A 18 B (B MALT U >3, 554/
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BAY oSy - v n ) ORBORME)

*20106 7 A 23 B (BRETACY VRERICBILE

- REX R+ TREBIRE O/ REME)

*20104E 8 H 208 (ERT A FERFERBEERICE
5 BERE T ZHRBEE BRI
c2013FE2H21 B (~NVanyzF— - ol REREBRIC
BiFs~Yasrzy—. ol oREORHE)

Rt - ARENMO—ZEDH D .

*2006 4 12 A 12 B GEUS AMBREYFKE IR TS5 H
&%)
‘2007823 A GBHIBEECEBE~YaIF—
U DREBEB AR OBE OB

<2010 7823 B (BERART7AV D VBERCBITSLE
S X xR BE R O RN 5 RiE)

2010 £ 8 A 20 B (FFRT mA FHRARERKSFIZE
A BERBEXETZRIBRECERMANICN T 2 REE
hm)

HEEGNM

OFEE, +ZHEBEE. WEMEE., ¥FRERER.
Zollinger—Ellison fEMERE

64F (1998 10 A 1 AFET)
OFBEXZF+_HBRBICRBTA I~V 2RI/ F— '
U DRSO # B

445 (2004 FOH 21 A T)
OB% - BREZHVETHERERER OHERRIEDRE -
AR
44 (200412 A 11 RIS T)
OIERART A VREFICEIT5HBEX I+ 2EBE
B OBFR W
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45 (2014 FE 7 22 HEGT)
CHAT A FERKEERERICHIT2BEBEX R+
FRIBHE O BRI
MEAER7 A ) vREBCBT 5EREXI+26BE
BOBRBIMN BT 2BEEHMOBRAYIE (2014 F
7R 2 B®T)

BEERR
@& A

CEEE. +ZHREE, UaHREE, HREaBk,
Zollinger—EHison fE & ##
200243 H 18 B
CEBEEXI+-HEBRBRECRTZ I~/ Z— - o
U DERE O HHBh
200843 A 24 H
CHZE - BRTHRY R EREREROHEERE
20085 6 A 17 H

BEEMRR

EERE 4EFE2BEIBANDAETONTRIZCLEY
L7z,

BH 3 o & 4%

1y

Frrasik, YEMEFRCBOTREIEE 7 vy RER
EE2HT5—ED (RS) —2— {[(2-pyridyl) methyl] sulfinyl}
benzimidazole FHEEIZHAT A EORER, BRINE-To
Mo BrFAL v b EE—, 75— LOBRATHB,

BRARRICITEHE., T2HEBBRELZIILD. WEHEE.
MRS %%, Zollinger—Ellison FEMERE ISR L TH AMNFR
WHhiv, 1992 45 10 BITEARE R,

Z 0%, 2000 F 9 AT BEREX I+ 2HEBRECIRITS
~Yanzi— -l OBREORHBEIOMEE - 2R, 2000
F12 AITER FREBRVRTUREREL OHEBRED .
m%:miﬁ\Enzm2¢3ﬂtmtbf%mmﬂ%&u
RN HREESETHAFZ /7 u 0D $£15 BTN 30 BNAREN
7o

2004 FEIZATEAIOEB N BT EANL I BTN
WEREL, 20066E6 B 7EA 15 RUROD £ 15 I2HETD
AMERREMFE O - HRBBNEAR LK,

2007 4 8 A IR AKEHIC L) 7a hvFr 7L e s
=, TEFVILI VKPR TIZ VI Re<ef 0D 3 H|
BEZLEBAA~YanZZ— . o) ORERESTERZHO
BT, AR, TEXIIV VKPR EA Pr=F S —
NEBRETOIRE - ARMERB SNk,

20104 6 HIZAMBFILI Y E MALT U v &, #3H
I/MRED RN, EREBICH T2 ARSENRERER |
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BT AZ~NY a2 EZ2— - ') OREOFBIOE - 3
EREBENT,

20107 Aich 7N 15 RTROD §E 15 TIERAE7 R Y
Vo EERCE T2 BBEXRT2EBREOBRRENH O
e - PIRBEB SN,
C00ESBIITENMNISRUOD 15 CEAT AR
HRAERESRF BT 2 BREXIT2HRBRBEOFER
PR OZhEE - BRBEBE SN,

20114E3 B IC OD SED 200 823 T BEMNBMARB =N T,

20132 BlcmBgElc v~V anysd— - o VR
BRECBTE~Y 20 F— - E0) OREOBHOH
B MEBEARRINE. )

7z, BIRE. +2HEBRE. UEBRE. HhtaE
4%, Zollinger — Ellison fEMREEIZS L 20024E3 A, ~V =
N7 F— o) OREOCHBICK L 2008FE3 R, BR -
FREZEVETHREAEEROERFREIIN L 20085F6 A
KEEERREAKREN, FANPERRE S,

(1) B EREROHEE, BWIGHE
RS, +ZHRBRE. ERESEXOLERE. BY

JREOAREREESPHICERIE. BWWEREERETT.

() B - BRZHRVIETERMEREROMEREY T 1
B1E 15mg #& CTENERERDR
B -BERESEDETURMERIEROHERRIEICBNT,

1A 1E 15mg ORETEFAEIBED LTS, 28, %

EAR+HOBRAE. 18 1 H30mg ORSLETHS,

() FV B AR AEHRE 4 BRKE* TEAZER
R
FEVLAMEREYRESREIC. L B 1B 15mg © 4 B

B]ET, 77RO BERAEORE (PR

) BREEITHEMLIE,

@) ERETRCY U RERIZBTABREXNT2EE
BHoBRRMN
BREEXZ+_EBERBOMTELZF L., ERETRY

VORIV EZHVELTIBEEZRNR L LIBERRR

T, TMRBAA 361 ARFROBBE XX+ HEBRBEORM

RAEHLIL 3. 7% TH oz,

(5) FERTF oA FEALERRERIIBTZ2FREX I+
“ERRBOFRmE |
BEEXX+F_HBBRBOBRETEEZAL, X7
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HERRERORAREEZNELTIBHELNRE LIEBRK
R T, BB 361 AEEOHIREX X+ 2HEBHEED
BREBEEII12.7%TH 7.
(6) 1 B1EFEETBYR, KADBEESW %M
TubryRCFRZERL. LR 1 EEETRPRECERM |
O BB EIHT D,
(7) AT ENBRRORENEESED 2 BH

BEMER PR L T EARR G, K L CREAT
R NERNRERESR S B,
(8) BEAMOA~NY 2y Z— - v'u ) REOHS)
BATHO TEEREX ST _HBBEBCS TS~ =
N7 EF— - FuolORBEIINLT, TEX¥¥ Y kg
KTV ARRRAL LRSI =B MAT 3
Rt AEERED b, BREREARAGICE, 7Ex
YLK, A=A I S S —
EMiAi 3 AGFRAFERRED LN, £, B MALT V) >
SRRE, FFRMERMREBAD EETR. REHIEBISTARE
ERTRERE., ~V a2 ¥ — - o VBBRERICIETS
ANV oA E— PR ) DREOBEBIARED b,
9 BIERA

- BEE. T2EBRE. UeMEE. FRiEaERL,
Zollinger ~Ellison JEBRE . F VO AME REBFE
AREE TORBRT 2,295 #lH 349 # (15.2%) I[CERERIR
EEORFEEZEDRERASRDN LA TS, EREIE
Bix ALT . ER (24%), AST E& (1.7%) Th-oTz (K
) BUSIR R RE GEULAMEREVTELB)
T 6,543 HF 141 B (2.2%) CHEEREBEOCRE Z 5t
BHERARBD LN TWS, E4BIERIALT L& (0.6%)
AST ER (0.4%) Thotr (BEEKRTEA).
CERETAYY VRERCET S BREX I+ 2EBHR
BEOFFEAH :
ARKETORBRT33960% 554 (16.2%) (CEREKRZE
BEOREZSLREMEASBEDLATVWS, ERAER
W (4.1%), TH (3.2%) Thotr (FEBE),
cHERTF A FERREERSHCBT2BEEX R+
BIFTRE O BRME
ABRETORRT 223 fH 36 fl (16.1%) ICHERE
HEORE*ELRAEAREDLATWS, EREMERIR
TH (4.5%), Efh (1.3%) Thote (KR,
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CHEEXRTOEBBECBY LAY aRZF— PR
U OERE O :
SUyVFIV—A, TEFVVY AR RBZ T Y
Zu<wf 03 AREIZOVTIE, BRTITbRE
AR E TORERR T 430 F19 217 # (50.5%) CEBRERBRE
BEORE2ELREEAREODALATVWS, ER2BIEH
IERE (13.7%). THI (9.1%) Thote (KBR), B
FRFE%FRE T 3,491 Bt 318 B (9.1%) KERFEREMED
REZSUCRFEASPEDLRTWS, EREERILITH
(3.6%). BRME (2.1%) Thol (BEEFKRTHL),
o, TrbrRryrFA4reesd—, 7EFVT AR
WS RORA Fr=F =R D 3% 5TV T,
HAREBWCTERRRSOEERRREENARL 2D
REBREEMLTWRY (KRR, i, SETITbIhL
RE (FLYTPIFS—, TERVVY A RO
750 20vL U REA R =F Y =AM D3 HE
£) T2 680 Bl 239 F (35.1%) KBKREECRE %
SURIERABED LTV,

« B MALT V) v 38, #REm/ORDE RN, RHT

BIoHT 2ARBENERER. ~Vanzx—--vul

BEBRICBTE~IIAZZ— ) OREOWHE

7Fu By Iy e R —, TEXFYY VKHF

EOZ7F ) RuwAL L gA bu=F/—A* 03

HEIZON TR, ERREVWTEHERRBREORIERZ

BEENRARL R RBRERE L TRV GREBE), 22

B, BEXZEMERLLTT 74 7%y —, Yavs,

A ERE, EERIERE, EimtEg i, BERRES. m

ARBA, B, BEELTEERE., PEMEREIERR

fB5E (Toxic Epidermal Necrolysis : TEN). FMSEERR

FEMERE (Stevens-Johnson FEMREE) . BIE ML, HMEME

B, £, NV asyF— - o) oRBEICANVS

TEFLLY KM, T ) RuwAL Lt T,

BEERBASEONELZE S EEQRXBRAN LEORE

HEWRIBEREREETEDLERA TV,

*1 : WHMERE R OMBERIEIZBWT, 1 A 15 30mg @
BEZ, 1B 1E 15mg HEPICHFRLEHARE 15mg
TRHEBR+FRBEICES, £, 1 B 1 E 30mg
XiZ 15mg OFEEIC LY BEREARYITHEZ Y ik
THEFAT, BEXIREPLCIVERERTLIBLH
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BERENEHBENZESIZ 1 E 18 15mg CHEEXIX
I3z, 2R, HFERETIIENNICARER
EFERTHIREBELTR/ITTI EHREELY,

2 (1) VL AMTREFREOCREIZOVWTIL, &

LSRG BREPBRLE LTUHELZHEAL, EROUE
BRBBD b Baic, BERUNSORELAE
ZoNB-DhOBNRER~OEREEZERT S Z
&,
(2) UL AMERETFREDCBHFIC OV T, @2
LD, FBREOBREREREBRIELADR
rzr (1 BEHREY 2 ALLE) ZHREOI ARET
5zr, kB, AEHOBREREE, RERBRFOEME
BRI OBEILBERBICLZERZEBRTIZLNH
EZ0T, REEREZICLY LKA TRNI E
FHBTEI L.

3 Mz - EROEEMGIO-DITERBROT ALY
PHEHHEE LTV IRAEERENRLE L, BRERKIC
LT, BEEXRTEBBRBORELHERTS
Tk,

“: BEY T, EREEHESCRTIERERES
DIHITHEAT v A FERKEELRIMERS LT
WHAREERRERSRLE L, #ERBICELTE, BiR
B+ ZHRBEEORT 2B T L,

5 BEBRCHC LN AMOER ORMXE LR S
NTVWAEER, HEHE, EARBERSOERLD
EEEZLTHRTIZL.
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- FZFZE 1R 1B 48HT %), 14 BREER
5,
EERADMERBEINDIETIZ 1~4 Bh
DB ERHBHR, 24 BHMUNICERE R
SlEMT5BE LV S,
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BRAIC 1 AT EAEAKE L HITRIGAT,
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ETHABAYEOHRETERTAZENEET Ly,

[SeaEnE]
KR A T4 58 5 4 CEBEMTENRD bh b, MR

BACGH) I 1 E30g (1 BH T HM) 22X DAF — N R THE
FTREEHRE, T, NORBRA(S P 1 Bibng 2 BETICE

1. IR

T oS LRSS, it vV TSV L OFREREREELT

mREn, MicABriBBENnG. 1 m3ing?E0RS LAHE
oFFEonPREZROLBY CH Y, AEETESHGNT
L" 6 ad!

#R5# 30mg (7 DA F—/—H) 15mg
wE Rt e & f#& BmOAE T
Tmax (h) 22+04 3508 22%0.8
Crmax {ng/ml) | 1038=323 679 =359 530 = 267
Tz (h) 1.44+0.94 1.60£0.90 1.37+1.09
AUCGg-h/ml) | 3,800+2484 | 3319+2651 | 2183+2195
6 BLo> LR + RElE 2
ng/mbL
5400, —o— RETHS (30mg)
on --0=-- K#¥E5 (Iomg}
; 12001 6 DI THRL NN
E 10001
; 8004
it
#  goo
4004
200

¢

24550

B, BREAFIATr— b, LRKBETAI =T AV K
Efbe 2o A ERICBETS ., RAOMPREFETT S
Z EFNETHE S NTNS?

B, FE OB A E M(Extensive Metabolizer) @ fHERE A (48651)
12 1E30ng {3 B A 7EVH IV I EF 7L R TRAF - A=
B THETEEORS LAESoRYRIBEMAS A-F 3 TR
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5)th = M 2= /& 8 5E ® 88 JE (Toxic Epidermal
Necrolysis :TEN). HRiLMERIEIRSE (Stevens-
JohnsonfEf&E). $#MAM HEHERIFEILR
f@sE (Toxic Epidermal Necrolysis : TEN) (#
B, EWBSIERSE®RE (Stevens-Johnson
FERETE) (EEA). £AHS (HEEAH)
OEMEENSLbNEIETHIOT, #
23+ fTv. EEFEDLNLBEEICE
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B) HEMIMFRRMRIE A5 PUdE. BiJIER. CK(CPK) Lk &.
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WHLOT, TOLIRBEFIIRREEEPIE
Lt 2B E1TH 2 Lk,
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NAAHER |AOAEEFHLbhaIlEdHan
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g, B, HBRESENEHLDDE I LIS
ZOT, BEFESLNEAICRHKEEF
IE L@ ExT) J k.
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9. Zollinger-EllisonfEf&E. FEUL AR EE

MHE, ERRTFACY CBEECE TS ENE

R+ aROBRENH

RFor 2B bRIBE T, &R

IR U TETZMERTI &,

% BiRE. TTHRIERE. MAKE. RMREE.
Zollinger-EllisonfEfEE. FEU S AMER AR
RBE T TORBTIE, BAEF25005F, 2774
(110%) OBMER (BRHEEEFZEL) ¥
WEENTWVE, TOELR D OIIALT (GPT) @
E&20 (12%). AST (GOT) @ .LRF211 (08
%) TaHhoiz,
RS O - REBETE. BIEFT0205H .
2998 (43%) OFRIEH (BEREEREE L&)
MRHPEERTVD, FOERDOETFHION (03
%). Al-PO _FHI19M (03%). EII6HE (02%)
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ERR7ACY AREFICET 2 BREXIE+TE
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e Eth, TH. | FERE. R &8, Bk,
EHEHE. | AoV 5E § | BRASKES
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BHCRR BB | hmphocytic colitis)
bi o R HEWV, A | FAR, FHE-
HER - &, IR 4.
: VUREBE D, &
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0.1~ 5 %Ki 0.1%
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TR EjE. mEL-H
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AFEEE LTHFECRB S, BE TR
WHIMET L TWwAZ LS, BHEA Do bh
LT eAHEoT, HSERECBER (EEA]
OESE) FhobhicBeiAkET 22 PEER
wETHI L,
6.1218. . BILBE~OES
(IR TR L T2 kg0 S 2 B A IS EE
toFEHErEEEr LE2 L HE S WA EBEC
OAREGTBHI E,
(Eh¥EEE (5 v MEO400ng kg, 7 FEE30ng
skg) THRBEE (Sv FTEERE. vHF
THEECEKT. LFEE) PREELTHE,
T, Sy MISARTS—-LF M)A (25
mg kg Bl TEFT V) AR (400mg,”
kg AELEY BRUEZ SV AUSAL > (50ng,”
ke BELL) % 4 EBHFRERESLAHBT,
THEREOBFTEOONTVE,])

g

1. niRE
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EHEI BT EICARRE TR E LAEEOE
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EAyansa— - FOUOBREYELOEZE: 5
RGN F R AEOTFOb R T4
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PRFSHRTERTR, "C-RETARBOYE
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OREERTHABLBROBETERE TS - 052
Ly,

(T FCEETHBI Y TI =) (50ng ke
B TEEY ) VA (500mg kg B)
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#EL-RET. BB TOREOMWMIEE - i
BROBEFHHOMEBAED LN TWE,

(S8 nE]

VAT IV~ T by 7 L BHES
HERAEFC0n*RETXEERCEOHRS L
ORI B A FEMERREERE TRICR T,
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BRSNS A — 5 DEHEEFILRT, BERRS TS
BETHESICH Linae S L7EFELEBIE S 2 £ & & (CIRITIC
BAERIH LTV, @
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B¢ [ (hr)
SARFT ST =JbF U L20ng DR T RURATRS

=30 Y1Erqe o i (Mean+5D, n=12 HHEHEAEF)
WS PEME ORBMENS A — 5
Crax tmae AUC ti2
B3t (ng./mL) (hr) (ng+hr.~ul} (hr)
HEET 437237 36409 937 +617 149068
' #® 453+138 53+14 901 =544 1.07+047

{Mean*S.D., n=12)
F 7, BEEARTFIC Sng. 10mg, 0mgERBET TR
HH/E LR (E55EE) oFEWEHEATA-FI
LToesh Thib, @)

REBEABFICE ARG SEE (Sng. 10mg. 20ng) DOM¥ERZ
NFTST=F LU LAOEPENRINT A -5

s 2 | o7 | 65 |aherw | 4o
Sng EM* | 146+ 56 |3.0(20-45)| 236=x 97 | 18=09

PM* | 252+ 55 [25(15-55)| 585=137 | 42%05

10mg EM™ | 383% 83 |33(20-50)| 539=200 | 1504

PM* | 500+ 64 |28 (20-45)| 1230200 | 38%03

20mg | EM* | 654£348 |40 (25-80)| 094x477 | 23+14

] PM* 1 822232 133 (30-60)| 2331=663 | 37+03

(Mean & S.D., tiMedian (Min-Max}, EMn=18, PMn=8)
MAMCHEEES b 20— AP450 2C19 (CYP2CL9) FEHEBL,
THERETRI 1 oIz,
EM (extensive metabolizer) : CYP2C19*1 .,/ *1, CYP2C19'1
S T2ECYP2CISN 13
FPM (poor metebolizer) : CYP2CLH*2,*2, CYP2C19*2,7"3X
IZCYP2C19°3."3
(2} 3FIEFRS
BEMEABFIESRTI VS —AF ) A20ng®, 7
EX YY) FRINWTS0Ng (FIf). RUZFYAaw
A3 »400mg (A 21 B 287 8 (EH2E) K&
BEOHRELBOINTIV— L5 M) 7 AOEYH
BT AP RUTOEB)THD,
BEEABTFICST 5 IR EEONEFSNTI -
F U ADKBEE NN A~ 5

Clur troe AUCrH:2 2
(ng/ L) (hr) {ng-hr/aL) (hr)
EM*(n=15}| 5782203 3007 034+438 | 0.72£019
PM*(n=4)| 948138 28=05 26002474 | 1.B0+032
' (Mean+8D.)

MR 1LONESR

) RERE - AR TBE. RAIRSRTZ /=
FYwAELTIEIGE FTEFSY) kL L
T 1E750mg Chifi) RUZF VAL »ELT
1E200mg (o) o 3MEEMICLIT2E,. 7TEH
BrRET 3, 2B, 73V ROTA4 ¥ vid, BB
BLTHEMETAZ EMNTEZ, #2750, 1 @400
mg (jj{ﬂﬁ) lE ZE%J:BE&T%aJ T%Z)D
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BB ARFIC10me. 0ngd BEOHE LABROMERO
8, TIHERTENLETRSCL VAR LT F
T—F R TH o7 FTOMICHAHBEES PO —A
P450 2C19 (CYP2C19) A5 T A A F VILRB
LA LD A F VAR, 344 (CYP3A4) HM 5
BANF LRSI L VERLAANVE /FED 6N
7o ' {DED)

3. Rkt

—-—

BERAEFIC20mg % B0 LiEe, B HRkH
FCIERI SR I V=t Y Y ADRE LKL
HERS, Y THE2INECYBERFFOF VD
VERASENBSROBH0~40%, ANE TV — NEHE
AHEH13~19%EHE S i ®)

AEEAER

HE (A FS5V—N) THAHBEST b 0— AP4S0
2C19 (CYP2C19) ~DALHEEES I L W EEREFED
BERTWLEITFERA, TA77)y R-TV77)
) R LTEFR W oEROmSEREICEEE S
ARV IEAMEENTVE, T4 BE (F¥v 75
V=) THE#HEBEZET 7 o — AP4E0 142 (CYPI
A2) OFEICLVHEFREREDONTnEFA T A
Yokt LT ARG pg B S A o bt
FEANTWA, (@®)

= [ERERALHR]

ERE. TR, AR, SRR, Zol-

linger-EllisoniE{EE
Bk, +RBiEE. EtAERgRUWENREY
B2 B I ElomgX 320mg % 175 LA —RERARER R
UCEERBERE (S5 6~ 8 M) OREIR
TEOLBYTH D,

o E A IR g

i it 4 952% (40141, 742117)
T+ BEE 08.1% (364471737147
oA E R 905% (50%1.75581)
W o& %R E 833% (1081, 1261)

Zollinger-EllisonfE BT DWW Tid, 2 BT BT B &ML
EROWERITING TH ol {®~)
T 7, oS B AR St aERE N RIZ]
H 1 Elong% 24:BM% S L RE (CTEERLEH
Ex) 2307 A WIRER IR SEERIXTR6% (330 /4261) ©
5 o] f»..'o

BEHE AEO7O Ry FA vy —EBECE
A oBEREAELBRSERNRE LAKS 8 AZOA
REEREIC L ABERETROEBY ThH o7 (@3)

1 [E120mg 1 El10mg 1 El20mg
181H l1g2m@m 182MH
&bk 58.8% 784% 77.0%
(60%1,710281) | (8081./1024) | (7781/10050)
grade A BLUF 65.1% 87.1% 795%
grade B* (56178681 | (7447858 | (66%].78351)
grade C R O¥ 250% 35.3% 64.7%
grade D" 4Bl /1680) | (68178 | (118).7178)

) ST S =t Y AN B FrVTS -
A30mg, B AT TS —N2mng/ A% §BME LR
LR el St b e

MOdrELASE @E2) CLAEEE

¥ BERHE - BROT7TOM VY Er 7488 —ERICE

mEFoPmEREREER L LERRERARS O
WHRBREC L ZHERE (GRYUE) RTEROERY
Thois (@)



SEEREORMEY
1 E10mg 1 [E10mg =
1E1A | 1R2@ | OFCEEEW
®/E552BHD 44 8% 73.9% 201 (189, 39.3)
FEEX (73716361 | (119.716141) £<0001

a) 10mgl H2E-10ngl H 1M, b} x¥EE
E2) 1 FRT IS+ M Al0ag /B - 20mg B, T
VTGV~ N30mg B, FATSV—A20ng B, T
VAT —w2ng /8% & BME LFSE Rk
IR IR
2. FUF 5 A E RE SRR
FEFLAMERESEFELTARIZLIE 1 B2 H5 L
RZEEREERE RSN 48M) wBiske
HHEROEEFEEERUBRBEILZ. TRFN436% (44
Bl.710181), 554% (564, 101%)) TdH o7z (@
S EAR7AF Y BERCETARRELIIZHREN
HOEFEIE
EHAERTAYY Y (1 B8lmgXid100ng) OEHHE % 0
BrlL, pOBRENITZRBBRECRARSETA
BELugt LB EWMLEHEOCH R, Kaplan-Meier
ok piEE L2l EREN I+ 2EEBE

BOZBABRITROLBITh o/, (@)
18 1@50g | 1H1EOng pagia
(15080 (151%1) (151%)
| EEsR 47 261 3251
%ﬁg&%@? 28% 14% 217%
(95@61%%EE§#5) (104, 717} (0.35,551) | {1584, 2827)
IR 2 011 005 .
(959 2 BRI ) {0.04, 031} (001, 023)
PiE P<Q001 PL000L -

a) Kaplan-Meierd 12 & 2 HESE. b) Log-rankf%E. ¢) #HBIRF
T/ (1@50mgl § 3 @)

{%)
MY e Ei1E5ng
90 -o- 1 B I E10ng
e T
80
70
ﬁ G0
B 50
% 40
30
20 4
10
o o | I —— k=]
9 12 2
1H1HSmg 150 150 139
LB1Eng 151 151 142
¥ 151 151 114

Kaplan-MeierikiZ & 2 BB 1L+ 15 NE O BNE RS

B 5\, TES2AALNUE, RA R RASZERBRTS LA
Be (REITRATGAMIRS). Kaplan-Meieri 12 X 9 3
ELATREXITRBREORMFTFHREE. 101
Bl 5mgT37% (95%{EFEEM : 1.53, 864). 18 1 [H10mg
T22% (5%ERMEM 072, 675) Thote 2B,
#REOGALIME, HEFEILFA I 1IESneXEd1E1E
10mglz I H &2 T, HFREZBMBHERE L.

4. BB iR RBICBI3AY R4 — - FD
U DR OB
Ayasyy— - Yo YBEoTRELIEF o REEE
OERETHHRE LLERNOBESE (SRF53V—nF
Ps A, TEFIYY YARBRFISYATOTAL Y
Y01 B2E7EEHEORS) BTI2REAFETED
EBNThHAE, (@)

) EEE
EEH O @SR (#EEHK Tk [ EE T
SARTFV—-NVF M) A0ng | - B87.7% | 833% | 857%
TERY V) KHTEg UHE)| 2 @/8 | (57817 | (46617 | 1021/
yIGATTA ¥ 20ng GOl 65W) | Saf) | 11941}
FRTIS=NF MY v Al 80.7% | 878% | 89.0%
TEEL K0 G| 2 @78 | (617 | (36517 | (97F/
73 A4 ¥ 400ng (I 6% | A1) | 1005T)

—y

B, BATTbR AN IRy — Voo E
- TTIRREELE N T A REOBRARBRY ICBWT D,
AEECBREIELh TV A,
#) EEAoRSE, RURSHAMEITREOLEBY THh.
ERoEEAE  AELEIER2 (BE - BE] oES
[::30
GRAZGS—NF P AELTLIENg TEFY
) v E LT L EWCng (Bl RUy 3V O
AL ELT L ES0mg ) #3FE1R2E. 7
HiErks
., TR YRV TA Y REY - (FrUTIV— ),
TEFVZY AR EZ SR, D IFE
Bitiz~Ajanyy— - Yoy olEEENRARTT
Bolrnjanrzy— - CnUBHoEBRELE T
BREOBRE2NRE LAERORS (575 /-0
FRITA, TEFVLY) VARBRYA PO~
M1 H2ET7EEEOSRE) 0BT 5 REHEIIL2% (49
F/60B) L|ESINTWA, (@)

[ Seshake)

Rzt 22

AR GBSV MRAOBEERTERE vy T
) ik, Yo b rFEr T (H, K-ATPase) MSH
2B L THEERFHEHEL, Bow 6T, 8
LIHES W ABEFEEORMBIICT., ZIEREE?S
DEH O LS NE IV F+ 2L A EREONE
PFRFLTWwWALDELEEL bNE, 204, TNV &FF
YL o TEREEEEET TR bEN s LE,

2.t FTOER

(1R BB EER
BERABFIRTATA M) BB SWITI L,
1 B 1ME10ngi¥S. 181 E20mgiks5 T bizksm
AAsERLZPEER*RL. #5108 RUF7HE
DEFTMBEORASET LA L B10ngiks T72~76%.
90~96%, 1 H 1 E20ng#k5 T88~89%, V% TH 5,

(@)
{2)BApH EEER
BERAETIISHAEApHIE L, 1 H 16 5ng
#E, 1E1EIOmgi® S, 151 E20mgdk5TEDiC
FEALEAERAERL, 55 5B 024 ICpHL
PEFRTEMOSEE 1 B 1E3ngdkS5 OEM* 46
%. PM*T63%. 15 1EI1Ongik 5 OEM*T58%. PM*
T72%. 18 1 [E20mgi% 5 OBEM* T61%. PM™T76%
THd, @
WIS BRE] 1.(01)nHEESE

3. BT DIER

(1H*, K*-ATPasefAEIER (invirro)
TrEBMBE X DASL-H. K -ATPasel= 3 L. 2%
WHEERERT, (@)
(BB RFER
DoHFEiERERcBI2V7FIAMTL 20w
7 AMPHIEIC & 5 FEBRG W 2 9085 5 (i vitro) o
(@)
DBEEAIEEERIIBIZLRFI v, _yyH
AN CAEEEBSY., BWITy MoBITAEE
EBMTWRUTLAS I VAMBEIMIIH LADR
HHIER®R3 . (BB@)
A 2BDHBET Y MBI BERSMISIETOE
iz, hoso bRy 7HERCRE L#E, @I
A A MY ORISR, (@)
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4. AU Z— « EOVEREBOWMIER

(ayans 44— - FAUBEEHEFLVICET 5RE
2HE '
AFAZXI P~y ansy— - Yo Ges
MZBWT, BREREEIIHTATEF ) VKO
Mers) A=Ay 28BEROHRE, 547
SU—Nht Y marinAsz iz b, MEYREN
%:Ebb E')?h-f»:o

(2N any £— .« YOUBREOWERNMEROMF
TEFYL] KPR FZFIAOTAAT 2. TE
FLUN) KB ETA MRSV ED 3EER
BEICBTETRTST =+ M)y AOBREIIER
pHR ER 25 kiZEh, TEFVY ) VAR
Frsyaovw iy rofififgEzabaidicds
LEZ bR,

« [HZhE BT B IB{bFEMMA)
— ] B FARTSV—)F )7 A (Rabeprazole Sodium)
1k % % : Monosodium (RS} -2-{ {[4~(3-methoxypropoxy) -
3-methylpyridin-2-ylImethyll sulfinyl)-15-
benzimidazolide
L ¢ CisH2NiNaO38
138142

*33
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H3C 04/_/
EUEGR RN
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8
Noo

HE{E R
SHTFSV—LF MY ARHE~REARD
BETH D,
AELKITES THET T (. =& 7 — W (895)
TR,
A 1E001mol /LAEEL S+ Uy AREIZE T
b

RGBS TH D,
REORBI (1-20) EEEEEETRS 2V,
ERIIHREEFEDOLND,

B & 225T (4EE)

SEMES 1 F1214 (pHTO. K—-1-* 7 F /=R

[F&ED 5]
EERY AL SEHELBEO L. BCEET LS L.

@ )
JSY T MR 5 mg---1008% (PTP- /35 ) - 1408 (PTP14T x 10)
YTy MEE10mg 10082 (PTP- /95 ) - 14082 (PTP14T % 10)
2804% (PTP14T x 20) - 5004% (PTP)
7004 (PTP14T % 50)
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PACKAGE LEAFLET: INFORMATION FOR THE USER

Acid Reflux 10mg Gastro-Resistant Tablets
(Omeprazole)

Read all of this leaflet carefully before you start taking this medicine because it
contains important information for you.
This medicine is available without prescription. However, you still need to take Acid
Reflux Tablets carefully to gef the best results from it.
Always take this medicine exactly as described in this leaflet or as your doctor or
pharmacist has told you.
» Keep this leaflet. You may need to read it again.
o Ask your pharmacist if you need more information or advice.
» [f you get any side effects, talk to your doctor or pharmacist. This includes any
possible side effects not listed in this leaflet. (See section 4.)
s You must talk to a doctor if you do not feel better or if you feel worse after 14
days.
+ [f any of the side effects gets serious, or if you notice any side effect not listed in
this leaflet, please telf your doctor or pharmacist.

What is in this leaflet:

1. What Acid Reflux Tablets are and what are they used for
What you need to know before you take Acid Reflux Tablets
How to take Acid Reflux Tablets

Possible side effects

How to store Acid Reflux Tablets

Contents of the pack and further information

OO A WN

1. WHAT ACID REFLUX TABLETS ARE AND WHAT ARE THEY USED FOR

Acid Reflux gastro-resistant tablets contain the active substance Omeprazole. It belongs
to a group of medicines called ‘proton pump inhibitors’. They work by reducing the
amount of acid that your stomach produces.

Acid Reflux Tablets are used in adults for the short-term treatment of reflux symptoms
(for exampie, heartburn, acid regurgitation).

Reflux is the backflow of acid from the stomach intc the gullet “foodpipe”, which may
become inflamed and painful. This may cause you symptoms such as a painful burning
sensation in the chest rising up to the throat (heartburn) and a sour taste in the mouth
(acid regurgitation).

It might be necessary to take the tablets for 2-3 consecutive days to achieve
improvement of symptoms.

2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE ACID REFLUX TABLETS‘

Do not take Acid Reflux Tablets

» |If you are allergic (hypersensitive) to Omeprazoie or any of the other ingredients of
Acid Reflux Tablets.

 Ifyou are allergic to medicines containing other proton pump inhibitors (e.g.
pantoprazole, iansoprazole, rabeprazole, esomeprazole).
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» [f you are taking a medicine containing nelfinavir (used for HIV infection).

Do not take Acid Reflux Tablets if any of the above applies to you. If you are not
sure, talk to your doctor or pharmacist before taking Acid Reflux Tablets.

Warning and precautions
Tell your doctor before taking this medicine, if:

* You are due to have a specific blood test (Chromogranin A)

Do not take Acid Reflux Tablets for more than 14 days without consulting a doctor. If you
do not experience relief, or if you experience a worsening of symptoms, consult your
doctor.

Acid Reflux Tablets may hide the symptoms of other diseases. Therefore, if any of the
following happen to you before you start taking Acid Reflux Tablets or whlle you are
taking it, talk to your doctor straight away:

You lose a lot of weight for no reason and have problems swallowing.

You get stomach pain or indigestion.

You begin to vomit food or blood.

You pass black stools (blood-stained faeces).

You experience severe or persistent diarrhoea, as omeprazole has been associated
with a small increase in infectious diarrhcea.

You have had previous gastric ulcer or gastrointestinal surgery.

You are on continuous symptomatic treatment of indigestion or heartburn for 4 or
more weeks.

You continuously suffer from indigestion or heartburn for 4 or more weeks.

You have jaundice or severe liver disease.

You are aged over 55 years with new or recently changed symptoms.

You have ever had a skin reaction after treatment with a medicine similar to Acid
Reflex Tablets that reduces stomach acid.

if you get a rash on your skin, especially in areas exposed to the sun tell your doctor as
So0n as you can, as you may need to stop your treatment with Acid Reflux Tablets.
Remember to also mention any other ill-effects like pain in your joints.

Patients should not téke Acid Reflux Tablets as a preventative medication.

Other medicines and Acid Reflux Tablets

Please tell your doctor or pharmacist if you are taking or have recently taken any other
medicines, including medicines obtained without a prescription. This is because Acid
Reflux Tablets can affect the way some medicines work and some medicines can have
an effect on Acid Reflux Tablets.

Do not take Acid Reflux Tablets if you are taking a medlcme containing neffinavir (used
to treat HIV infection).

You should specifically tell your doctor or pharmacist if you are taking clopidogrel (used
to prevent blood clots (thrombi)).

Tell your doctoror pharmacist if you are taking any of the following medicines:

» Ketfoconazole, itraconazole, posaconazole or voriconazole (used to treat infections
. caused by a fungus)

» Digoxin (used to treat heart problems)
Diazepam (used to treat anxiety, relax muscles or in epilepsy)

o Phenytoin (used in epilepsy). If you are taking phenytoin, your doctor will need to
monitor you when you start or stop taking Acid Reflux Tablets

+ Maedicines that are used to thin your blood, such as warfarin or other vitamin K
blockers. Your doctor may need to monitor you when you start or stop taking Acid
Reflux Tablets

s Rifampicin (used to treat tuberculosis)
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Atazanavir (used to treat M|V infection)

Tacrolimus (in cases of organ transplantation)

St John's wort (Hypericum perforatum) {(used to freat mild depression)

Cilostazol (used fo treat intermittent claudication)

Saquinavir (used to treat HIV infection)

Erlotinib (used to treat cancer)

Methotrexate (a chemotherapy medicine used in high doses to treat cancer) - if you
are taking a high dose of methotrexate, your doctor may temporarily stop this
treatment :

* & & & & & @

Taking Acid Reflux Tablets with food and drink
You can take your tablets with food or on an empty stomach.
Pregnancy, breast-feeding and fertility

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have
a baby, ask your doctor or pharmacist for advice before taking this medicine.
Omeprazole is excreted in breast milk but is not likely to influence the child when
-therapeutic doses are used. Your doctor will decide whether you can take Acid Reflux
Tablets if you are breastfeeding.

Driving and using machines

Acid Reflux Tablets is not likely to affect your ability to drive or use any tools or
machines. Side effects such as dizziness and visual disturbances may occur (see
section 4). If affected, you should not drive or operate machinery.

Acid Reflux Tablets contain lactose

If you have been told by your doctor that you have an intolerance to some sugars,
contact your doctor before taking this medicinal product.

3. HOW TO TAKE ACID REFLUX TABLETS

Always take Acid Reflux Tablets exactly as described in this leaflet. You should check
with your doctor or pharmacist if you are not sure.

The recommended dose is one 20 mg tablet or two 10 mg tablets once a day for 14
days. Contact your doctor if you are not free from symptoms after this period.

It might be necessary to take the tablets for 2-3 consecutive days to achieve
improvement of symptoms.

Taking this medicine

it is recommerided that you take your tablets in the morning.
You can take your tabiets with food or on an empty stomach.

+ Swallow your tablets whoie with half a glass of water. Do not chew or crush the
tablets. This is because the tablets are coated with an enteric coating which stops the
medicine from heing broken down by the acid in your stomach. The tablets release
the active ingredient in the intestine, where it is absorbed by your body to give an
effect.

If you take more Acid Reflux Tablets than you should

If you take more Acid Reflux Tablets than recommended, talk to your doctor or
pharmacist straight away.

If you forget to take Acid Refiux Tablets '

if you forget to take a dose, take it as soon as you remember it. However, if it is almost
time for your next dose, skip the missed dose. Do not take a double dose to make up for
a forgotten dose.

-259-



4, POSSIBLE SIDE EFFECTS

Like all medicines, Acid Reflux Tablets can cause side effects, although not everybody
gets them.

If you notice any of the following rare but serious side effects, stop taking Acid
Reflux Tablets and contact a doctor immediately:

* Sudden wheezing, swelling of your lips, tongue and throat or body, rash, fainting or
difficulties in swallowing (severe allergic reaction).

¢ Reddening of the skin with blisters or peeling. There may also he severe blisters and
bleeding in the lips, eyes, mouth, nose and genitals. This could be ‘Stevens-Johnson
syndrome’ or ‘toxic epidermal necrolysis’.

» Yellow skin, dark urine and tiredness which can be symptoms of liver problems.

Other side effects include:
Common side effects (may affect up to 1 in 10 people)

+ Headache.

¢ Effects on your stomach or gut: diarrhoea, stomach pain, constipation, wind
(flatulence). '

» Feeling sick (nausea) or being sick (vomiting).

Uncommon side effects (may affect up to 1 in 100 people}

Swelling of the feet and ankles.

Disturbed sleep (insomnia).

Dizziness, tingling feelings such as “pins and needles”, feeling sleepy.
Spinning feeling (vertigo).

Changes- in blood tests that check how the liver is working.

8kin rash, lumpy rash (hives) and itchy skin.

Generally feeling unwell and lacking energy.

Rare side effects {(may affect up to 1 in 1,000 people)

s Blood problems such as a reduced number of white cells or platelets. This can cause
weakness, bruising or make infections more likely.

 Allergic reactions, sometimes very severe, including swelling of the llpS tongue and
throat, fever, wheezing.

» Low levels of sodium in the blood. This may cause weakness, being sick (vomiting)

and cramps. -

Feeling agitated, confused or depressed

Taste changes.

Eyesight problems such as blurred vision.

Suddenly feeling wheezy or short of breath (bronchospasm).

Dry mouth.

An inflammation of the inside of the mouth.

An infection called "thrush" which can affect the gut and is caused by a fungus.

Liver problems, including jaundice which can cause yellow skin, dark urine, and

tiredness.

Hair loss (alopecia).

Skin rash on exposure to sunshine.

Joint pains (arthralgia) or muscle pains (myalgia).

Severe kidney problems (interstitial nephritis).

Increased sweating.

Inflammation in the gut (leading to diarrhoea)
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Very rare side effects (may affect up to 1 in 10,000 people)

Changes in blood count including agranulocytosis (lack of white blood cells).
Aggression.

Seeing, feeling or hearing things that are:not there (hallucinations).

Severe liver problems leading to liver failure and inflammation of the brain.

Sudden onset of a severe rash or blistering or peeling skin. This may be associated
with a high fever and joint pains (Erythema multiforme, Stevens-Johnson syndrome,
toxic epidermal necrolysis).

Muscle weakness.

Enlarged breasts in men.

Hypomagnesaemia (low level of magnesium in the blood).

Not Known (Frequency cannot be estimated from the available data)
¢ Rash, possibly with pain in the joints,

Acid Reflux Tablets may in very rare cases affect the white blood cells leading to immune
deficiency. If you have an infection with symptoms such as fever with a severely
reduced general condition or fever with symptoms of a local infection such as pain in the
neck, throat or mouth or difficulties in urinating, you must consult your doctor as soon as
possible so that a lack of white blood cells (agranulocytosis) can be ruled out by a blood
test. It is important for you to give information about your medicine at this time.

Do not be concerned by this list of possible side effects. You may not get any of them. If
any of the side effects get serious, or if you notice any side effects not listed in this
leaflet, please tell your doctor or pharmacist.

Reporting of side effects
If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any

possible side effects not listed in this leaflet. You can also report side effects directly via
the Yellow Card Scheme at: www.mhra.gov.uk/yelloweard. By reporting side effects you
can help provide more information on the safety of this medicine.

6. HOW TC STORE ACID REFLUX TABLETS

Keep out of the reach and sight of children.

» Do not use Acid Reflux Tablets after the expiry date which is stated on the pack after
EXP. The expiry date refers to the last day of that month.
Do not store above 30°C.
Store this blister in the original package in order to protect from moisture.

* Medicines should not be disposed of via wastewater or household waste. Ask your
pharmacist how to dispose of medicines no longer requnred These measures will
help to protect the environment.

6. CONENTS OF THE PACK AND OTHER INFORMATION

What Acid Reflux Tablets contains

The active substance is Omeprazole. Acid Reflux Tablets contain 10 mg of Omeprazole.
The other ingredients are: lactose monohydrate, sodium starch glycolate, sodium
stearate, sodium stearyl fumarate, hypromellose acetate succinate, talc, triethyl citrate,
monoethanolamine, sodium laurilsulfate, brownish pink colour (containing propylene
giycol, titanium dioxide (E171), red iron oxide (E172), hypromellose and yellow iron oxide
(E172)) and carnauba wax.
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What Acid Reflux Tablets looks like and contents of the pack

Acid Reflux Omeprazole 10 mg gastro-resistant tablets are brownish pink film coated
capsule-shaped tablets.

The pack contains 14 or 28 tablets.

Marketing Authorisation Holder and Manufacturer:

Dexcel®-Pharma Ltd., 7 Sopwith Way, Drayton Fields, Daventry, Northamptonshire,
NN11 8PB, UK.

Distributed by: :
The Boots Company PLC, Nottingham, NG2 3AA

This Leaflet was last revised in September 2016
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Notice 11F06

NOTICE : INFORMATION DE L’UTILISATEUR

Omeprazole Pfizer 10 mg gélules gastro-résistantes

Omeprazole Pfizer 20 mg gélules gastro-résistantes

Omeprazole Pfizer 40 mg gélules gastro-résistantes
oméprazole

Veuillez lire attentivement cette notice avant de prendre ce médicament.

- Gardez cette notice. Vous pourriez avoir besoin de la relire.

- 8ivous avez d’autres questions, interrogez votre médecin ou votre pharmacien.

- Ce médicament vous a été personnellement prescrit. Ne le donnez pas a d’autres personnes. Il pourrait
leur étre nocif, méme si leurs symptdmes sont identiques aux votres.

- 8il’un des effets indésirables devient grave ou si vous remarquez tout effet indésirable non mentionné
dans cette notice, parlez-en a votre médecin ou votre pharmacien.

Dans cette notice :

1. Qu’est-ce qu’Omeprazole Pfizer et dans quel cas est-il utilisé

2. Quelles sont les informations & connaitre avant de prendre Omeprazole Pfizer
3. Comment prendre Omeprazole Pfizer

4. Quels sont les effets indésirables éventuels

5. Comment conserver Omeprazole Pfizer

6. Informations supplémentaires

1. QU’EST-CE QU’OMEPRAZOLE PFIZER ET DANS QUEL CAS EST-IL UTILISE

Omeprazole Pfizer contient la substance active, 1’oméprazole. Omeprazole Pfizer appartient & un groupe de
médicaments appelés « inhibiteurs de la pompe & protons ». Ils agissent en réduisant la quantité d'acide
produite par voire estomac.

Omeprazole Pfizer est utilisé pour traiter les affections suivantes :

Chez l'adulte :

¢ Le « reflux gastro-esophagien » (RGO). Dans cette affection, l'acide de l'estomac remonte dans
I'cesophage (le tube qui relie votre gorge 4 votre estorac), ce qui entraine des douleurs, une
inflammation et des sensations de brilure.

s Les ulcéres touchant la partie supérieure de I'intestin (ulcére duodénal} ou l'estomac (ulcére gastrique).

e Les ulcéres qui sont infectés par une bactérie appelée « Helicobacter pylori ». Si vous avez cette
affection, votre médecin vous prescrira peut-&tre également des antibiotiques pour traiter I'infection et
permettre & I'ulcére de guérir.

e Les ulcéres causés par des médicaments appelés « AINS » (anti-inflammatoires non stermdlens)
Omeprazole Pfizer peut également &tre utilisé pour empécher la formation d'un ulcére si vous prenez des
AINS.

e Laprésence d'une trop grande quantit¢ d'acide dans l'estomac due 4 une tumeur du pancréas (syndrome
de Zollinger-Ellison).

Chez l'enfant :

Enfants de plus d'un an et de 2 10 kg

Le « reflux gastro-cesophagien » (RGO). Dans cette affection, l'acide de l'estomac remonte dans V'eesophage
(le tube qui relie votre gorge & votre estomac), ce qui entraine des douleurs, une inflammation et des
sensations de brilure. Chez l'enfant, les symptémes de ’affection peuvent comprendre la remontée du
contenu de l'estomac dans la bouche (régurgitation), des vomissements et une faible prise de poids.

Enfants et adolescents de plus de 4 ans
Les ulcéres qui sont infectés par une bactérie appelée « Helicobacter pylori ». Si votre enfant souffre de cette

affection, votre médecin lui prescrira peut-étre également des antibiotiques pour fraiter l'infection et
permettre & J'ulcére de guérir.

1/8
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2. QUELLES SONT LES INFORMATIONS A CONNAITRE AVANT DE PRENDRE
OMEPRAZOLE PFIZER

Ne prenez jamais Omeprazole Pfizer

» si vous étes allergique (hypersensible) 4 l'oméprazole ou 4 l'un des autres composants contenus dans
Omeprazole Pfizer.

® si vous étes allergique & des médicaments contenant d'autres inhibiteurs de la pompe & protons (p. ex.
pantoprazole, lansoprazole, rabéprazole, ésoméprazole).

* si vous prenez un médicament contenant du nelfinavir (utilisé dans l'infection a VIH).

En cas de doute, demandez conseil & votre médecin ou a votre pharmacien avant de prendre Omeprazole
Pfizer.

Faites attention avec Omeprazole Pfizer

Omeprazole Pfizer peut masquer les symptomes d'autres maladies. Par conséquent, si vous présentez 'un des

problémes suivants avant que vous preniez Omeprazole Pfizer ou pendant que vous le preniez, prévenez
immeédiatement votre médecin : ‘

* Vous perdez beaucoup de poids sans raison et avez des difficultés a avaler.

Vous avez des douleurs d'estomac ou des problémes d'indigestion.

Vous commencez & vomir de la nourriture ou du sang.

Vos selles sont noires (teintées de sang).

Vous présentez une diarrhée sévére ou persistante, car l'oméprazole a €té associé a une légére
augmentation des cas de diarrhée infectieuse.

* Vous avez des problémes hépatiques sévéres.

Si vous prenez Omeprazole Pfizer sur une longue période (plus d'un an), votre médecin vous soumettra

probablement & des contrdles réguliers. Vous devez signaler tout symptome ou fait nouveau ou exceptionnel

chaque fois que vous verrez votre médecin.

Prise d'autres médicaments
Si vous prenez ou avez pris récemment un autre médicament, y compris un médicament obtenu sans

ordonnance, parlez-en 4 votre médecin ou & votre pharmacien. En effet, Omeprazole Pfizer peut influencer Ia
fagon dont certains médicaments agissent et certains médicaments peuvent influencer I'action d'Omeprazole

Pfizer.

Ne prenez jamais Omeprazole Pfizer si vous preénez un médicament contenant du nelfinavir (utilisé dans
l'infection & VIH).

Informez votre médecin ou votre pharmacien si vous prenez l'un des médicaments suivants :

» Kétoconazole, itraconazole ou voriconazole (traitement des infections causées par un champignon)

¢ Digoxine (traitement de problémes cardiaques)

e Diazépam (utilisé pour traiter I'anxiété, décontracter les muscles ou en cas d'épilepsie)

¢ Phénytoine (traitement de I'épilepsie). Si vous prenez de la phénytoine, votre médecin devra vous
surveiller quand vous commencerez et arréterez de prendre Omeprazole Pfizer.

» Médicaments utilisés pour fluidifier le sang comme la warfarine ou d'autres antagonistes de la vitamine

K. Votre médecin devra peut-étre vous surveiller quand vous commencerez et arréterez de prendre
Omeprazole Pfizer.

Rifampicine (traitement de la tuberculose)

Atazanavir (traitement de I'infection & VIH)

Tacrolimus (en cas de greffe d'organe)

Millepertuis (Hypericum perforatum) (traitement de ia dépression légére)

Cilostazol (traitement de la claudication intermittente)

Saquinavir (traitement de l'infection & VIH)

Clopidogrel (prévention de la formation de caillots sanguins (thrombus))
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Si votre médecin vous a prescrit un traitement antibiotique par amoxicilline et clarithromycine, en plus
d'Omeprazole Pfizer, pour traiter des ulcéres causés par une infection & Helicobacter pylori, il est trés
important que vous lui disiez si vous prenez tout autre médicament.

Aliments et boissons
Les gélules peuvent étre prises avec des aliments ou 4 jeun.

Grossesse et allaitement
Avant de prendre Omeprazole Pfizer, informez votre médecin si vous étes enceinte ou essayez de l'étre.
Votre médecin décidera si vous pouvez prendre Omeprazole Pfizer pendant cette période.

Votre médecin décidera si vous pouvez prendre Omeprazole Pfizer tout en allaitant.

Conduite de véhicules et utilisation de machines

11 est peu probable qu'Omeprazole Pfizer influence votre capacité 4 conduire ou 4 utiliser des outils ou des
machines. Des effets indésirables tels qu'un étourdissement ou des troubles visuels peuvent survenir (voir
rubrique 4). Si vous étes concerné, ne conduisez pas de véhicules et n'utilisez pas de machines.

Informations importantes concernant certains composants d'Omeprazole Pfizer
Omeprazole Pfizer capsules contiennent du lactose. Si votre médecin vous a informé(e) d'une intolérance a
certains sucres, contactez-le avant de prendre ce médicament.

3. COMMENT PRENDRE OMEPRAZOLE PFIZER

Respectez toujours la posologie indiquée par votre médecin. En cas de doute, consultez votre médecin ou
votre pharmacien.

Votre médecin vous dira combien de gélules vous devez prendre et pendant combien de temps. Cela
dépendra de votre état et de votre age.
Les doses habituelles sont indiquées ci-dessous.

Adultes :

Pour traiter les symptdmes du RGO comme les sensations de brilure et les régurgitations acides :

e Si votre médecin a établi que votre oesophage est 1égérement endommagg, la dose habituelle est de 20
mg une fois par jour pendant 4 4 8 semaines, Votre médecin vous conseillera peut-étre de prendre une
dose de 40 mg pendant 8 semaines supplémentaires si votre cesophage n'a pas encore guéri.

e Aprés la guérison de 1'cesophage, la dose habituelle est de 10 mg une fois par jour.

e  Si votre cesophage n'a pas été endommagé, la dose habituelle est de 10 mg une fois par jour.

Pour traiter les ulcéres de la partie supérieure de I'intestin (ulcéres duodénaux) :

o La dose habituelle est de 20 mg une fois par jour pendant 2 semaines. Votre médecin vous conseillera
peut-étre de prendre la méme dose pendant 2 semaines supplémentaires si votre ulcére n'a pas encore
guéri. '

o  Sil'uicére ne guérit pas complétement, la dose peut étre augmentée & 40 mg une fois par jour pendant 4
semaines.

Pour traiter les ulcéres de 1'estomac (ulcéres gastriques) :.

s La dose habituelle est de 20 mg une fois par jour pendant 4 semaines. Votre médecin vous conseillera
peut-étre de prendre la méme dose pendant 4 semaines supplémentaires si votre ulcére n'a pas encore
guéri.

o Silulcére ne guérit pas complétement, la dose peut étre augmentée a 40 mg une fois par jour pendant 8
semaines.

Pour prévenir de nouveaux ulcéres duodénaux et gastriques ;
» Ladose habituelle est de 10 ou 20 mg une fois par jour. Il se peut gue votre médecin I’augmente a 40 mg
une fois par jour.
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Pour traiter les ulcéres duodénaux et gastriques causés par les AINS (anti-inflammatoires non
stéroidiens):
e Ladose habituelle est de 20 mg une fois par jour pendant 4 4 8 semaines.

Pour prévenir les ulcéres duodénaux et gastriques si vous prenez des AINS ;
» La dose habituelle est de 20 mg une fois par jour.

Pour traiter et prévenir les ulcéres causés par une infection & Helicobacter pylori :

® La dose habituelle est de 20 mg d'Omeprazole Pfizer deux fois par jour pendant une semaine.

®  Votre médecin vous dira aussi de prendre deux antibiotiques parmi I'amoxicilline, la clarithromycine et
le métronidazole.

Pour fraiter la présence d'une trop grande quantité d'acide dans l'estomac causée par une tumeur du

pancréas (syndrome de Zollinger-Ellison) :

e [adose habituelle est de 60 mg par jour.

* Votre médecin adaptera la dose en fonction de vos besoins et décidera combien de temps vous devez
prendre ce meédicament.

Enfants :

Traitement des symptémes du RGO comme les sensations de briilure et les régurgitations acides :
» Les enfants de plus d'un an et dont e poids corporel est supérieur & 10 kg peuvent prendre Omeprazole
Pfizer. La dose 2 utiliser chez I'enfant dépend de son poids et le médecin déterminera la dose adéquate.

Pour traiter les ulcéres causés par une infection a Helicobacter pylori et les empécher de revenir :

e Les enfants de plus de 4 ans peuvent prendre Omeprazole Pfizer. La dose 4 utiliser chez l'enfant dépend
de son poids et le médecin déterminera la dose adéquate.

e Votre médecin prescrira également deux antibiotiques appelés amoxicilline et clarithromycine a votre
enfant. '

Comment prendre ce médicament

o Il est recommandé de prendre vos gélules le matin.

o Tes gélules peuvent étre prises avec des aliments ou 4 jeun.

e Avalez les gélules telles quelles, avec un demi-verre d'eau. Ne pas croquer ni mécher les gélules. En
effet, les gélules contiennent des granules enrobés, qui empéchent le médicament d'8tre dégradé par
I'acide de l'estomac. Il est important de ne pas endommager ces granules.

Que faire si vous ou votre enfant éprouvez des difficultés a avaler les gélules
e Si vous ou votre enfant éprouvez des difficultés a avaler les gélules : , _
- Ouvrez la gélule et avalez directement son contenu avec un demi-verre d'eau ou versez son
contenu dans un verre d'eau plate (non pétillante), de jus de fruits acide (p. ex. pomme,
orange ou ananas) ou de compote de pomme.
- Mélangez toujours la préparation juste avant de la boire (la préparation ne sera pas
homogéne). Buvez ensuite la préparation immédiatement ou dans les 30 minutes qui suivent.
- Pour étre siir que vous avez avalé tout le médicament, rincez bien le verre avec un demi-
verre d'eau et buvez-le. Les éléments solides contiennent le médicament — ne pas les croquer
ni mécher.

Si vous avez pris plus d'Omeprazole Pfizer que vous n'auriez di
Si vous avez utilisé ou pris trop d’Omeprazole Pfizer que votre médecin vous a prescrit, prenez
immédiatement contact avec votre médecin, votre pharmacien, ou le centre Antipoison (070/245.245).

Si vous oubliez de prendre Omeprazole Pfizer
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Si vous oubliez de prendre une dose, prenez-la dés que vous y pensez. Toutefois, s'il est presque I'heure de
prendre la dose suivante, sautez celle que vous avez oubliée. Ne prenez pas de dose double pour compenser
la dose que vous avez oublié de prendre.

4, QUELS SONT LES EFFETS INDESIRABLES EVENTUELS

Comme tous les médicaments, Omeprazole Pfizer peut provoquer des effets indésirables, maijs ils ne
surviennent pas systématiquement chez tout le monde.

Si vous remarquez I'un des effets indésirables rares mais graves saivants, arrétez de prendre

Omeprazole Pfizer et contactez immédiatement un médecin :

e Respiration sifflante soudaine, gonflement des l&vres, de la langue et de la gorge ou de I'ensemble du
corps, éruption cutanée, évanouissement ou difficultés a avaler (réactions allergiques graves).

+ Rougeur de la peau s'accompagnant de vésicules ou d'un décollement de la peau. Des vésicules sévéres
et des saignements peuvent également apparaitre au niveau des lévres, des yeux, de la bouche, du nez et
des organes génitaux. Il pourrait s'agir du « syndrome de Stevens-Johnson » ou du « syndrome de
Lyell ».

» Peau jaune, urines foncées et fatigue, qui peuvent étre des symptomes de problémes hépatiques.

Les effets indésirables peuvent survenir suivant certaines fréquences, définies ci-dessous :

Trés fréquent : touche plus de 1 utilisateur sur 10

Fréquent : touche entre 1 et 10 utilisateurs sur 100

Peu fréquent : touche entre 1 et 10 utilisateurs sur 1 060

Rare : touche entre 1 et 10 utilisateurs sur 10 000

Trés rare touche moins de 1 utilisateur sur 10 000

Fréquence indéterminde : la fréquence ne peut étre estimée sur ia base des
données disponibles

Les autres effets indésirables sont :

Effets indésirables fréquents

e Mal de téte.

» Effets sur votre estomac ou intestin : diarrhée, douleur a l'estomac, constipation, gaz (flatulences).
» Nausées ou vomissements.

Effets indésirables peu fréguents

Gonflement des pieds et des chevilles.

Troubles du sommeil (insomnie).

Etourdissement, picotements et fourmillements, envie de dormir.

Téte qui tourne (vertige).

Modifications des analyses sanguines qui contrdlent le fonctionnement du foie.
Eruption cutanée, éruption papuleuse (urticaire) et démangeaisons.

Sensation de malaise général et manque d'énergie.

Effets indésirables rares

o Problémes sanguins, p. ex. réduction du nombre de globules blancs ou de plaquettes. Ils peuvent
provoquer une faiblesse, des bleus (ecchymoses) ou favoriser les infections.

s Réactions allergiques, parfois trés graves, y compris un gonflement des 1évres, de la langue et de la

gorge, une fiévre, une respiration sifflante.

Faible taux de sodium dans le sang, qui peut provoquer une faiblesse, des vomissements et des crampes.

Agitation, confusion ou humeur dépressive,

Altération du goiit.

Problémes oculaires tels que vision trouble.

Respiration sifflante soudaine ou essoufflement (bronchospasme).

Bouche séche.

® & = = 8 »
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e Inflammation de l'intérieur de la bouche.,
Infection appelée « muguet », qui peut affecter I'intestin et est causée par un champignon.
Problémes hépatiques, y compris la jaunisse, qui peut donner une peau jaune, des urines foncées et une
fatigue.
Chute de cheveux (alopécie).
Eruption cutanée en cas d'exposition au soleil.
" Douleurs articulaires (arthralgie) ou musculaires (myalgie).
Problémes rénaux graves (néphrite interstitielle).
Augmentation de la transpiration

Effets indésirables trés rares :

¢ Modifications du nombre de cellules sanguines, dont agranulocytose (absence de globules blancs).
Agressivité.

Perception par la vue, le toucher ou l'ouie de choses qui n'existent pas (hallucinations).

Problémes hépatiques graves entrainant une insuffisance hépatique et une inflammation du cerveau.
Apparition soudaine d'une éruption cutanée sévére, de vésicules ou d'un décollement de la peau. Ces
symptdmes peuvent étre associés 4 une forte fievre et a des douleurs articulaires (érythéme polymorphe,
syndrome de Stevens-Johnson, syndrome de Lyell).

Faiblesse musculaire.

Augmentation du velume des seins chez 'homme.

Faible taux de magnésium dans le sang,

Dans de trés rares cas, Omeprazole Pfizer peut affecter les globules blancs et entrainer un déficit
immunitaire. Si vous présentez une infection caractérisée par des symptdmes tels qu'une fidgvre
s'accompagnant d'une dégradation sévére de votre état général, ou une fiévre accompagnée de symptémes
d'une infection locale tels qu'une douleur au niveau du cou, de la gorge ou de la bouche, ou des difficultés a
uriner, consultez votre médecin au plus vite afin de pouvoir exclure une absence de globules biancs
(agranulocytose) a l'aide d'une analyse sanguine. Il est alors important que vous signaliez que vous prenez ce
médicament.

Ne vous inquiétez pas de cette liste d'effets indésirables éventuels. Vous n'en présenterez peut-étre aucun.
Si vous ressentez un des effets mentionnés comme grave ou si vous présentez des effets indésirables non
mentionnés dans cette notice, veuillez en informer votre médecin ou votre pharmacien.

S. COMMENT CONSERVER OMEPRAZOLE PFIZER
Tenir hors de la portée et de la vue des enfants.

Ne pas utiliser Omeprazole Pfizer aprés la date de péremption mentionnée sur la plaquette thermoformée, la
boite et 1’étiquette du flacon aprés EXP. La date d’expiration fait référence au dernier jour du mois.

A conserver a une température ne dépassant pas 30°C.

Les médicaments ne doivent pas étre jetés au tout & I’égout ou avec les ordures ménagéres. Demandez &
votre pharmacien ce qu’il faut faire des médicaments inutilisés. Ces mesures permettront de protéger
I’environnement.

6. INFORMATIONS SUPPLEMENTAIRES

Que contient Omeprazole Pfizer

La substance active est ’'oméprazole. Chaque gélule gastro-résistante contient 10 mg ou 20 mg ou 40 mg
d’oméprazole.

Les autres composants sont :

Contenu des gélules : lactose monohydraté, laurylsulphate de sodium, cellulose microcristalline (E460),
hydroxypropylcellulose (E463), mannitol (E421), hydrogenophosphate disodique dihydraté (E339),
hypromellose (E464), triéthylcitrate (E1505), talc (E553b), acide méthacrylique: copolymére d'acrylate
d'éthyle (1:1) monostéarate de glycérol 40-55, polysorbate 80 (E433), dioxyde de titane (E171)
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Gélules : oxyde de fer rouge (E172), dioxyde de titane (E171), gélatine, laurylsulphate de sodium
Encre d’impression : shellac (E904), propyléne glycol (E1520), oxyde de fer noir (E172), hydroxyde de
potassium (E525)

Qu’est-ce que Omeprazole Pfizer et contenu de ’emballage extérieur
Gélule gastro-résistante.

Omeprazole Pfizer 10 mg :

Gélules en gélatine rose/rose, taille 3°, imprimées en encre noire de ‘E’ sur la téte rose et de *65” sur le corps
rose, remplies de granulés blancs a blanc cassé, couvertes d’un pelliculage gastro-résistant.

Omeprazole Pfizer 20 mg :

Gélules en gélatine brun rougeétre/rose, taille ‘1°, imprimées en encre noire de ‘E’ sur la téte brun rougeétre
et de 67" sur le corps rose, remplies de granulés blancs a blanc cassé, couvertes d’un pelliculage gastro-
résistant. '

Omeprazole Pfizer 40 mg :

Gélules en gélatine brun rougedtre/brun rougeatre taille ‘0, imprimées en encre noire de ‘E’ sur la téte brun
rougeétre et de ‘69’ sur le corps brun rougeétre, remplies de granulés blancs 4 blanc cassé, couvertes d’un
pelliculage gastro-résistant,

Omeprazole Pfizer gélules sont disponibles en plaquettes thermoformées
PVC/Polyamide/Aluminium/PVC/Papier/Polyester/Aluminium et en flacons HDPE.

Plaguettes thermoformeées PVC/Polyvamide/Aluminium/PVC/Papier/Polyester/Aluminium:
Omeprazole Pfizer 10 mg: 7, 14, 15, 28, 30, 50, 56, 60, 98, 100 et 500 gélules

Omeprazole Pfizer 20 mg: 1,7, 14, 15, 28, 30, 50, 56, 60, 90, 98, 100, 250, 500 et 1000 gélules
Omeprazole Pfizer 40 mg: 7, 14, 15, 28, 30, 50, 56, 60, 98, 100 et 500.gélules

Flacon HDPE avec un désiccant ge!l silice dans un opercule en polypropyléne:
Omeprazole Pfizer 10 mg, 20 mg & 40 mg: 14, 28, 50 et 500 gélules

Toutes les présentations peuvent ne pas étre commercialisées.
Titulaire de I’autorisation de mise sur le marché et fabricants

Titulaire de 'autorisation de mise sur le marché
Pfizer SA, Boulevard de la Plaine, 1050 Bruxelles

Fabrlcants

| Pfizer PGM Zone mdustnelle 29 route des Industrles 37530 Poce—sur Clsse France
PfzerftaliasetLecalitaMarine-del-Fronto;- 63100-Ascoli-Picenotalie

Numeéros de I’autorisation de mise sur le marché
10 mg (plaquette thermoformée): BE399366

10 mg (flacon): BE399375

20 mg (plaquette thermoformée): BE399384

20 mg (flacon): BE399393

40 mg (plaquette thermoformée). BE399402

40 mg (flacon): BE399411

Mode de délivrance
Médicament soumis & prescription médicale.

Ce médicament est autorisé dans les Etats membres de I’Espace Economique Européen sous les noms
suivants :
Autriche Omeprazol Pfizer 10 mg/ 20 mg/ 40 mg magensaftresistente kapseln

Belgique Omeprazole Pfizer 10 mg/ 20 mg/ 40 mg Gélules gastro-résistantes
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Allemagne Omeprazol Pfizer 10 mg/ 20 mg/ 40 mg magensafiresistente kapseln
Danemark Omeprazol “Pfizer” 10 mg/20 mg/ 40 mg enterokapsler

Estonie Omeprazole Pfizer 10 mg/ 20 mg/ 40 mg

Gréce Omeprazole Pfizer 10 mg/ 20 mg/ 40 mg yaotpoavBektikd koydkio, okAnpd
Espagne Omeprazol Pharmacia 10 mg/ 20 mg/ 40 mg Capsulas duras gastro-resistentes
Finlande Omeprazol Pfizer

Hongrie Omeprazol Pfizer 10 mg/ 20 mg/ 40 mg gyomornedv-ellenalld kapszuila
Irlande Omeprazole Pfizer 10 mg/ 20 mg /40 mg gastro-resistant capsules

Italie Omeprazolo Pfizer

Lituanie Omeprazole Pfizer 10 mg/ 20 mg/ 40 mg skrandyje neiri kapsule
Luxembourg | Omeprazole Pfizer 10 mg/ 20 mg/ 40 mg Gélules gastro-resistentes

Lettonie Omeprazole Pfizer 10 mg/ 20 mg/ 40 mg zarnas skistosas kapsulas

Malte Omeprazole Pfizer 10 mg/ 20-mg/ 40 mg Gastro-resistant capsules

Pays-Bas Omeprazol Pfizer 10 mg/ 20 mg/ 40 mg maagsapresistente capsules
Norvége Omeprazol Pfizer

Portugal Omeprazol Parke-Davis

Roumanie Omeprazol Pfizer 10 mg/ 20mg/ 40mg capsule gastrorezistente

Sudde Omeprazol Pfizer

Royaume-Uni

Omeprazole Pfizer 10 mg/ 20 mg / 40 mg gastro-resistant capsules

La derniére date a laquelle cette notice a ét€ approuvée est 09/2011
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BVNIE, M. DOER, HIWVIEEREEEO X 2 R FETURSRORER 2 £ 5 FE L Ok
HABREIIH o TV ARER. BiESFicky, ALEROKRIN (EEENIRE) R0
ENLATE L HIIT, TEAHRITEL EMICHERT S, OB, FEREZRALTVWSZ L
FRIAHLENEETHD,

BEACLoTIRALZBENRDGH D LROBHEAY X Mo T, LMRLARV &, EBi
XY OBIERLECRVAEERS S, FREERHSNEVPIAOBERREE THL LB
LHBe,. HBVE. ARREECRERSNTVRVEARE LBEIT. EfidH23 VI
KIERIZESHT 3,

5 77 A P—B{REHFATF V- VOREFE

FEOZEQEHRV, RABRWEINILEE T 5,

FYRE = b, BET NV EOEXPOBICERS N EBMRRICE, 77 A F—H
REMAR 7TV —LEERLEV. AHHBRERSIN TV DA ORKE TH 2,

30°CEBLRWIEE TRET 3, ‘
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EFELEZTRKIETREY, RETI L—HITRTELY LTIR2LRY, REROEESONLY
FIRZOWTHEAGFICERE, “OL3 LT, BEZTFAILLNRTES,

6. FHEWH

7 7 A F—EREt A A ST - DEE

BREFEA AT Z Y —NTCh s, FBELS 7 ENITIT10mg, 20mgdh BV iZ40mgD A A 7
G- REENTINAS,

ZOMOBSHIROBY TH 5, i

B TENDEEY:T Y A=K, 7OV KBRS Y T A BREREEL T —X (B460)
EFeEFr7rueAtin—2 (B463) , v=h—n (B421) . UVBRKE-F Y AT
AKFnH (E339) . b 7nAn—2 (E464) . 7 =B Y = (E1505) . #-2 (E553b) .
AZTVNE T VABzFALESE (1:1) FVEo—nt/ A7 7 L— F40-55, FD
Je— 80 (E433) | BRMbF# > (E171)

e FREEbE (E172) | B{bF# v (E171) . ¥F3Fv, SUDAFBRF Y 7 A
HIFEL 2 - v=F vy (B904) . Fav 7Y a—a (E1520) . EEké: (E172) . X
Ee{t VoA (E525)

7 7 A PkREA A 7T V- iionT LA DTY
BBl 7w

7 7 A et A A ST~ 10mg :

Bz, 34X 3 OBSFohTEvN, BAVITYLY 705712 1B . BV
TORF 4 —iZ [65] LEHIFINTWS, BEETZ 4 VA Ta—F 4 v a0l TEN
Wik, BEREFI 7RV bOBRAINRTESH TN S,

77 A PRSI AT T — 1 20mg

FRE/N 7, FAX ) O¥SFrIT N, BA V7 THREADX Y v 72 1B . BV
ZDRT 4—IC [67] ERIFENTWS, BEEZ VA Ta—F 4 v FShirr b 7N
2, BERIRF 7RV A POBEREBTEEIRLTNS,

77 AV FEREHA A T T S~ 40mg :

FRIBESRBE, A4 X 10 ODESFLrhF N, BA L7 CHRBEOS Y v 71z [E] . #18
BORT 4 —IT [69] LEIFINTWS, BEET A LA Ta—F 4 P Shio0b7EL
iR, BERRA 7RSS FOERFIBFEHEA TV S,

7 7 A F—HREA AT T A B PR AL, PVCIEY 7 2 /P AL = APVCARERD
ATMTNI =g AT Y ARG = — FAD LEBBER) =F LUEBAY BH 5,

PVC/IBIV T I FIZNAI = APVCARIBRY 2 AF VTN I = 8TV AF—— b AY -
T 7o PR A A TT = 0mg : A TEAME, 148, 1508, 2808, 3008, 50{8. 56
&, 60fE. 98{E. 100{E, 500{EA Y

Z 7oA PR A A T F 2 —A20mg : 2 FEAAE, B, 148, 1508, 28/, 308, 50/,
5618, 60fE, 90fE. 98fE. 100{El, 250/8. 500fH. 1000fEA Y

Z 7 A PR T A T 7 S~ omg 2 7 EAME. 1418, 15f8. 288, 30{®. 5048, 56
8, 60ME, 98f&. 100/8, 500{EAH
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RY oLy y PRY Y IS AEBHIAN Y BRERY F LV ABRAY
7 7oA F— AR R T T S —/0mg. 20mg, 40mg : H 7 E N4, 2848, S0fE. S00fEA
Y

Lo —HoEEIIRFE S TWARV E i35 5,

REBW AR & P
BT EE
7 7 A F—#FS%t, Boulevard de la Plaine, 1050 Bruxelles

ﬂ%%*i

ZrA “H’-—PGM Zone mdustrlelle, 29, route des Indusmes 37530 Poce-sur-stse France
Pfizer ltalia-s-rlLoealitaMarinodel Tronto, 63100-Ascoli Piceney-lialie

SRR

10mg (7D AF——1+AD) : BE399366
10mg (F28A V) :BE399375

20mg (FYAF—3—hrAVD) :BE399384
20mg (F2EAY) :BE399393

40mg (7Y AF—i~hAY) :BE399402
40mg (&BAY) : BE399411

3% L

EMOAFELETDHEES
AERBIZBRNBHRREMEACENT, TROEHFTHTILTND,

F—AFUF Omeprazol Pfizer 10 mg/ 20 mg/ 40 mg magensaftresistente kapseéln

A — Omeprazole Pfizer 10 mg/ 20 mg/ 40 mg Gélules gastro-résistantes

RA Omeprazol Pfizer 10 mg/ 20 mg/ 40 mg magensafiresistente kapseln
Fuoe— Omeprazol “Pfizer” 10 mg/20 mg/ 40 mg enterokapsler
TR =T Omeprazole Pfizer 10 mg/ 20 mg/ 40 mg

XYy Omeprazole Pfizer 10 mg/ 20 mg/ 40 mg 'yumpouveexmcé Keyaxio, oxinpo
PP Omeprazol Pharmacia 10 mg/ 20 mg/ 40 mg Capsulas duras gastro-resistentes
T4 wIF¥ Omeprazol Pfizer
N HY— Omeprazol Pfizer 10 mg/ 20 mg/ 40 mg gyomornedv-ellenallo kapszulla
FANG K Omeprazole Pfizer 10 mg/ 20 mg /40 mg gastro-resistant capsules

ARYT Omeprazolo Pfizer

VD 7=7 Omeprazole. Pfizer 10 mg/ 20 mg/ 40 mg skrandyje neiri kapsule
N TAT Omeprazole Pfizer 10 mg/ 20 mg/ 40 mg Gélules gastro-resistentes

S RET Omeprazole Pfizer 10 mg/ 20 mg/ 40 mg zarnas skistosas kapsulas

a4 Omeprazole Pfizer 10 mg/ 20 mg/ 40 mg Gastro-resistant capsules

FFE Omeprazol Pfizer 10 mg/ 20 mg/ 40 mg maagsapresistente capsules
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S =— Omeprazol Pfizer

i s i Omeprazol Parke-Davis

N—=F Omeprazol Pfizer 10 mg/ 20mg/ 40mg capsule gastrorezistente

A z—F Omeprazol Pfizer

AF VR Omeprazole Pfizer 10 mg/ 20 mg / 40 mg gastro-resistant capsules

AW O BRI B IX20114E98 TH 3,

11F06
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PARIET 10° Tablets

PRODUCT INFORMATION
NAME OF THE DRUG

Rabeprazole sodium

DESCRIPTION

Rabeprazole sodium is a substituted benzimidazole and belongs to the class of proton pump
inhibitors. Its solubility in water is pH dependent, being very soluble in water at pH 9 to 11, and
only slightly soluble in water at pH 8. It is very soluble in methano!, freely soluble in
dichioromethane and practically insoluble in hexane.

The chemical name for rabeprazole sodium is () 2-[{4-(3-methoxypropoxy)-3-methylpyridin-2-
yl}-methyisulphinyl]-1H-benzimidazole sodium. Rabeprazole has one chiral centre and is a
racemate of two enantiomers. It has the following structural formula:

CHy OCHCHaCHyOCH;

ot

C13H20N3N303S MwW: 381.43
CAS-117976-89-3 (rabeprazole) CAS-117976-90-6 (rabeprazole sodium) -

PARIET 10 is available as enteric coated tablets containing 10 mg rabeprazole sodium
(equivalent fo 9.42 mg rabeprazole).

PARIET 10 tablets contain the inactive ingredients mannitol, magnesium oxide,
hydroxypropylcellulose, magnesium stearate, ethylcellulose, hypromellose phthalate,
diacetylated monoglycerides, purified talc, titanium dioxide and carnauba wax, iron oxide red Cl
77491 and Edible Ink Gray F86.

PHARMACOLOGY

Rabeprazoie sodium suppresses gastric acid secretion by the specific inhibition of the H'/K*-
ATPase enzyme (proton pump) at the secretory surface of the gastric parietal cell thereby
blocking the final step of acid production. This effect is dose-related and leads to inhibition of
both basal and stimulated acid secretion irrespective of the stimulus. Animal studies indicate
that after administration, rabeprazole sodium rapidly disappears from both the plasma and
gastric mucosa.

Ly LY

N5~ 1

| %1 X%
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Pharmacodynamics

Anti-Secretory Activity: Oral administration of a 20 mg dose of PARIET provides rapid and
effective reduction of gastrlc acid secretion. The onset of the anti-secretory effect occurs within
one hour with the maximum effect occurring within two to four hours. Inhibition of basal and
food-stimulated acid secretion 23 hours after the first dose of rabeprazole sodium is 69% and
82% respectively, and the duration of inhibition fasts up to 48 hours. The duration of
pharmacodynamic action is much longer than the pharmacokinetic half-life (approximately one
hour) would predict. This effect is probably due to the protonged binding of rabeprazole sodium
to the parietal H'/K*-ATPase enzyme. The inhibitory effect of rabeprazole sodium on acid
secretion increases slightly with repeated once daily dosing, achieving steady state inhibition
after three days. When the drug is discontinued, secretory activity normalises over 2 to 3 days.

Serum Gastrin Effects: In clinical studies, patients were treated once daily with 10 or 20 mg
rabeprazole sodium for up to 12 months duration. Serum gastrin levels increased during the first
2 to 8 weeks reflecting the inhibitory effects on acid secretion. Gastrin values returned to pre-
treatment levels, usually within 1 to 2 weeks after discontinuation of therapy. in a maintenance
study, which was subsequently extended up fo 5 years duration, serum gastrin levels were only
modestly raised in most patients.

Enterochromaffin-Like (ECL} Celf Effects: Increased serum gastrin secondary to antisecretory
agents stimulates proliferation of gastric ECL cells which, over time, may result in ECL cell
hyperplasia in rats and mice and gastric carcinoids in rats, especially females (see
Carcinogenicity, Mutagenicity and Impairment of Fertility).

In over 400 patients treated with PARIET (10 or 20 mg/day) for up to one year, the incidence of
ECL cell hyperplasia increased with time and dose, which is consistent with the pharmacological
action of the proton pump inhibifor. No patient developed the adenomatoid, dysplastic or
neoplastic changes of ECL cells in the gastric mucosa. No patient developed the carcinoid
tumours observed in rats.

Pharmacokinetics

Absorption: PARIET 10 tablets are enteric coated to allow rabeprazole sodium, which is acid
labile, to pass through the stomach intact. Absorption is rapid, with peak plasma levels of
rabeprazole sodium occurring approximately 3.5 hours after a 20 mg dose. Peak plasma
concentrations (Cmad Of rabeprazole sodium and AUC are linear over the dose range of 10 mg
to 40 mg.

Absolute bioavailability of an oral 20 mg dose (compared to intravencus administration) is about
52%, largely due to pre-systemic metabolism. Additionally, the bioavailability does not appear to
increase with repeat administration. In healthy subjects, the plasma half-life is approximately
one hour (range 0.7 to 1.5 hours) and the total body clearance is estimated to be 283 + 98
mbL/min.

Distribution: Rabeprazole sodium is approxlmately 97% bound to human plasma proteins. After
intravenous administration the volume of distribution is 0.34 L/kg.

Metabolism: Rabeprazole sodium is metabolised through the cytochrome P450 (CYP450)
hepatic drug metabolism system (see Interactions with Other Drugs). In humans, the
thioether (M1) and carboxylic acid (M8) are the main plasma metabolites with the sulphone
(M2), desmethy! thioether (M4) and mercapturic acid conjugate (M5) minor metabolites
observed at lower levels. Only the desmethyl metabolite (M3) has a small amount of anti-
secretory activity, but its presence in plasma is minimal.

Elimination and Excretion: Following a single 20 mg "C-abelled oral dose of rabeprazole
sodium, no unchanged drug was excreted in the urine. Approximately 90% of the dose was
eliminated in wrine mainly as the two metabolites: a mercapturic acid conjugate (M5) and a
carboxylic acid (MB), plus two unknown metabolites also found in the species used in the
toxicology studies. The remainder of the dose was recovered in faeces. Total recovery was
99.8%. This suggests low biliary excretion of the metabolites; with bio-transformation and
urinary excretion of water soluble metabolites as the primary route of elimination.

2 PARIET10(150408)PF
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Renal Disease: In patients with stable, end-stage, renal failure requiring maintenance
haemodialysis (creatinine clearance < 5 mL/min/1.73 m?, the pharmacoklnetics of rabeprazole
sodium was very similar to that in healthy volunteers.

Hepatic Disease: In a single dose study of 10 patients with chronic mild to moderate
compensated cirrhosis of the liver who were administered a 20 mg dose of rabeprazole, AUC.24
was approximately doubled, the elimination half-life was 2- to 3-fold higher, and total body
clearance was decreased to less than half compared to values in healthy men.

In a multiple dose study of 12 patients with mild to moderate hepatic impairment administered
20 mg rabeprazole once daily for eight days, AUC... and Cyax values increased approximately
30% compared to values in healthy age- and gender-matched subjects. These increases were
not statistically significant.

No information exists on rabeprazole disposition in patients with severe hepatic impairment.
Please refer to the DOSAGE AND ADMINISTRATION section for. information on dosage
adjustments in patients with hepatic impairment.

Geriatrics: Elimination of rabeprazole sodium was decreased in the elderly. Following 7 days of
daily dosing with 20 mg of rabeprazole sodium, the AUC approximately doubled and the Cpax
increased by 60% as compared to young healthy volunteers. However, there was no evidence
of rabeprazole sodium accumulation.

Clinical trials

Symptomatic Gastro-Oesophageal Reflux Disease (GORD) On-demand treatment was
assessed in a European multicentre, double-blind placebo-controlled randomised wﬁhdrawal
study (n=418) in endoscopically negative patients.

Following an acute open-label phase, patients were randomised to receive rabeprazole 10 mg
or placebo taken once daily, when required, over a six month period. Efficacy of rabeprazole 10
mg on-demand, in patients with complete heartburn relief at baseline was primarily evaluated by
the unwillingness to continue the trial because of inadequate heartburn control. Overall, the
proportion of patients discontinuing due to inadequate heartburn control was significantly higher
for placebo (20%) compared to rabeprazole (6%) (p<0.00001).

Patients were instructed to take study drug until they had experienced a full 24 hours free of -
heartburn, most patients in the rabeprazole group had maximum episode duration of 4 days or
less. In addition, antacid use was about 2-fold higher in the placebo group than in the
rabeprazole group (p=0.0011). Treatment failure was associated with an increased antacid
consumption.

The efficacy of rabeprazole 10 mg or 20 mg daily versus placebo was assessed in a
randomised, double blind, parallel group study (n=199) over a four week interval in subjects with
moderately severe gastro-oesophageal reflux disease and grade 0 or 1 oesophagitis at
endoscopy. The primary efficacy variable was defined as the time in days for subjects to
achieve their first 24 hour interval without heartburn. Results showed that the average times
were 6.541 +/- 0.923 days for rabeprazole 10 mg, 10 +/- 1.258 days for rabeprazole 20 mg and
16.347 +/- 1.105 days for placebo. There was no significant difference betweep the rabeprazole
groups.

INDICATIONS
PARIET 10 is indicated for:

o Symptomatic relief of heartburn and other symptoms of gastro-oesophageal reflux
disease

CONTRAINDICATIONS

PARIET 10 s contraindicated in patients with known hypersensitivity to rabeprazole sodium,
proton pump inhibitors, or any ingredient of this product.

3 PARIET10(150408)PPI
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PRECAUTIONS

Symptomatic response to therapy with PARIET 10 does not preclude the presence of gastric
malignancy, therefore the possibility of malignancy should be excluded prior to commencing
treatment with PARIET 10.

Patients on PARIET 10 should be further reviewed and/or investigated if symptoms persist or
recur within 2 weeks of completing the course.

Patients should be referred to their doctor for review if:

» they have unintentional weight loss, anaemia, gastrointestinal bleeding, dysphagia,
persistent vomiting or vomiting with blood, malaena, gastric ulcer is suspected or
present or gastrointestinal surgery, as treatment with pantoprazole may alleviate
symptoms and delay diagnosis. In these cases, malignancy should be excluded.

» they have had to take other medication for indigestion or heartburn continuously for
four or more weeks in order to control their symptoms.

¢ they are being treated for symptomatic GORD and require PARIET 10 for more than
14 days.

s they have any other significant medical condition.

*Acute Interstitial Nephritis _

Acufe interstitial nephritis has been observed in patients taking proton-pump inhibitors (PFls)
including rabeprazole sodium. Acute interstitial nephritis may occur at any point during PPl
therapy and is generally aftributed to an idiopathic hypersensitivity reaction. Discontinue
rabeprazole sodium if acute interstitial nephritis develops.

*Cyanocobalamin (vitamin B-12) Deficiency
Daily treatment with acid-suppressing medicines over a long period of time (e.g. longer than 3

years) may lead fo malabsorption of cyanocobalamin (vitamin B-12) caused by hypo- or
achlorhydria.

Use in Patients with Hepatic Impairment.

No dosage adjustment is necessary for patients with hepatic impairment. While no evidence of
significant drug related safety problems was observed in patients with hepatic impairment, it is
advised to exercise caution when treatment with PARIET 10 is first initiated in patients with
severe hepatic dysfunction (see DOSAGE & ADMINISTRATION).

Patients should be referred to their doctor for review if they have severe hepatic impairment (eg.
cirrhosis).

Hypomagnesemia

Hypomagnesemia, symptomatic and asymbtomatic, has been reported rarely in patients treated
with PPls. Serious adverse events include tetany, arrhythmias, and seizures. In most patients,
treatment of hypomagnesemia required magnesium replacement and discontinuation of the
PPI.

For patients expected to be on prolonged treatment or who take PPIs with medications such as
digoxin or drugs that may cause hypomagnesemia (e.g. diuretics), health care professionals
may consider monitoring magnesium levels prior to initiation of PPl treaiment and then
periodically while treatment continues (see ADVERSE REACTIONS).

Fractures

Observational studies suggest that proton pump inhibitor (PP}) therapy may be associated with
an increased risk for osteoporosis-related fractures of the hip, wrist, or spine. The risk of fracture
was increased in patients who received high-dose, and long-term PPI therapy (a year or longer).

4 PARIET10(150409)PP!
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. Concomitant use of Rabeprazole with Methotrexate

Literature suggests that concomitant use of PPIs with methotrexate (primarily at high dose; see
methotrexate prescribing information) may elevate and prolong serum levels of methotrexate
and/or its metabolite, possibly leading to methotrexate toxicities. In such high-doses
methotrexate administration, a temporary withdrawal of the PPl may be considered in some
patients.

Clostridium difficile

Treatment with proton pump inhibitors may possibly increase the risk of gastrointestinal
infections such as Clostridium difficife.

Carcinogenicity, Mutagenicity and Impairment of Fertility

Note: In the following section, the relative exposure levels in animals have been calculated using
a human dose of 20mg/day.

In an 88/104 week carcinogenicity study in CD-1 mice, rabeprazole at oral doses up to 100
mg/kg/day did not produce any increased tumour occurrence. The highest tested dose
produced a systemic exposure to rabeprazole (AUC) of 1.40 pg.hr/mL which is 1.6 times the
human exposure at 20 mg/day.

In a 104-week carcinogenicity study in SD rats, males were treated with oral doses of 5, 15, 30
and 60mg/kg/day and females with 5, 15, 30, 60 and 120 mg/kg/day, Rabeprazole produced
gastric enterochromaffin-like (ECL) cell hyperplasia in male and female rats and ECL cell
carcinoid tumours in female rats at all doses. The lowest dose (5 mg/kg/day) produced a
systemic exposure to rabeprazole (AUC) of about 0.1 pg.hr/mL which is about 0.1 times the
human exposure at 20 mg/day. In male rats, no treatment-related tumours were observed at
doses up to 60 mg/kg/day producing a rabeprazole plasma exposure (AUC) of about 0.2
pg.hr/mL (0.2 times the human exposure at 20 mg/dayy).

Rabeprazole was positive in assays for gene mutations (the AMES test, forward gene mutation
tests in Chinese hamster ovary cells (CHO/HGPRT) and mouse lymphoma cells (L5178Y/TK+/-
). Its demethylated-metabolite was also positive in the AMES test. Rabeprazole was negative
in assays for chromosomal damage (the in vitro Chinese hamster lung cell chromosome
aberration test, the in vivo mouse micronucleus test), and in vitro and ex vivo rat hepatocyte
unscheduled DNA synthesis (UDS) tests.

Rabeprazole at infravenous doses up to 30 mg/kg/day (plasma AUC of 8.8 pg.hr/mL, about 10
times the human exposure at 20 mg/day) was found to have no effect on fertility and
reproductive performance of male and female rats.

Use in Pregnancy
Category B1.

Teratology studies have been performed in rats at intravenous doses up to 50 mg/kg/day
(plasma AUC of 11.8 pg.hr/mL, about 13 or 6.5 times the human exposure at 20 mg/day and
40mg/day respectively, and rabbits at intravenous doses up to 30 mg/kg/day (plasma AUC of
7.3 pg.hr/mL, about 8 or 4 times the human exposure at 20 mg/day and 40mg/day respectively)
and have revealed no evidence of impaired fertility or harm to the foetus due to rabeprazole.
There are no adequate and well-controlied studies in pregnant women and post-marketing
experience .is very limited. Rabeprazole sodium should be used in pregnancy only if the
potential benefit justifies the potential risk to the foetus.

Use in Lactation

Following intravenous administration of "“C-labelied rabeprazole to lactating rats, radioactivity in
milk reached levels that were about 2- to 7-fold higher than levels in the blood. Administration of
rabeprazole to rats in gestation and during lactation at doses of 400 mg/kglday {about 195-or
85-times a 20mg or 40mg human dose based on mg/m?) resulted in. decreases in body weight
gain of the pups.

5 PARIET10(150409)PP
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It is not known whether rabeprazole sodium is excreted in human breast milk and there are no
studies in lactating women. Since many drugs are excreted in milk and because of the potential
for adverse reactions to nursing infants from rabeprazole sodium, a decision should be made to
discontinue nursing or discontinue the drug, taking into account the importance of the drug to
the mother.

INTERACTIONS WITH OTHER MEDICINES
Effect of rabeprazole sodium on other drugs - demonstratgd interactions

in vitro studies with human liver microsomes indicated that rabeprazole sodium is metabolised
by isoenzymes of CYP450 (CYP2C18 and CYP3A4).

Clopidogrel: Clopidogrel is metabolised to its active metabolite by CYP2C19. Inhibition of
CYP2C19 by rabeprazole would be expected to result in reduced drug levels of the active
metabolite of clopidogrel and a reduction in its antiplatelet activity and therefore its clinical
efficacy. Concomitant use of rabeprazole with clopidogrel should be discouraged.

Cyclosporin: In vitro incubations employing human liver microsomes indicated that rabeprazole
inhibited cyclosporin metabolism with an ICs, of 62 micromolar, a concentration that is over 50
times higher than the C.. in healthy volunteers following 14 days dosing with 20 mg

- rabeprazole. Although in vitro studies may not always be predictive of an in vivo status these
findings indicate that no interaction is expected between rabeprazole and cyclosporin.

Methotrexate: case reports, published population pharmacokinetic studies, and retrospective
analyses suggest that concomitant administration of PPIs and methotrexate (primarily at high
dose; see methotrexate prescribing information) may elevate and prolong serum levels of
methotrexate and/or its metabolite hydroxymethotrexate. However, no formal drug interaction
studies of methotrexate with PPls have been conducted.

Digoxin: A 22% increase in trough digoxin levels was observed in normal subjects given both
drugs concomitantly.

Ketoconazole: A 33% decrease in ketoconazole levels was observed in normal subjects given
both drugs concomitantly.

Atazanavir. Co-administration of atazanavir with other proton pump inhibitors resulted in a
substantial reduction in atazanavir exposure. The absorption of atazanavir is pH dependent.
Therefore, PARIET 10 should noi be co-administered with atazanavir.

*Mycophenolate mofetil: co-administration of proton-pump inhibitors with mycophenolate mofetil
in healthy and transplant patients has been reported to reduce the exposure to the active
metabolite, mycophenolic acid. This is possibly due to a decrease in mycophenolate mofetil
solubility at an increased gastric pH. The clinical relevance of reduced mycophenolic acid
exposure on organ rejection has not been established in transplant patients receiving proton-
pump inhibitors and mycophenolate mofetil. Use rabeprazole sodium with caution in transplant
patients receiving mycophenolate mofetil.

Patients may need to be monitored when these drugs are taken fogether with PARIET 10.
Effect of rabeprazole sodium on other drugs - theoretical interactions

Rabeprazole sodium produces sustained inhibition of gastric acid secretion. An interactioh with
compounds whose absorption depends on gastric pH may occur due to the magnitude of acid
suppression seen with rabeprazole sodium.

Effect of rabeprazole sodium on other drugs - potential interactiohs that héve been
excluded

Studies in healthy subjects have shown that rabeprazole sodium does not have clinically
significant interactions with other drugs metabolised by the CYP450 system. These studies
included the drugs warfarin and theophylline (as single oral doses), phenytoin (as a single
intravenous dose with supplemental oral dosing), diazepam (as a single intravenous dose) and
amoxycillin (as single and multiple oral doses}).

Taking PARIET 10 with antacids produces no clinically relevant changes in plasma rabeprazole
sodium concentrations.

6 PARIET10(150408)PPI
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Plasma concentrations of rabeprazole and the active metabolite of clarithromycin are increased
by 24% and 50% respectively during concomitant administration. This is considered to be a
useful interaction during H. pylori eradication.

ADVERSE REACTIONS

Rabeprazole was generally well tolerated during clinical trials. The observed side effects have
generally been mild or moderate and transient in nature. [n the majority of cases, the incidence
of the adverse events in the rabeprazole freatment group was equal to or less than that
observed in the placebo contro! treatment group.

Only headaches, diarrhoea, abdominal pain, asthenia, flatulence, rash and dry mouth have
been associated with the use of rabeprazole.

The adverse .events, which may or may not be causally related to rabeprazole, reported in
clinical trials are listed below in descending order of frequency.

Common (> 1% and < 10%)
Nervous System:  headache, dizziness.
Gastrointestinal: diarrhoea, nausea, abdominal pain, flatulence, vomiting, constipation.

Respiratory: rhinitis, pharyngitis, cough.

Musculoskeletal:  non-specific pain, back pain, myalgia.

Skin: rash,

Other: asthenia, flu-like syndrome, infection, insomnia, chest pain.

Uncommon (Z 0.1% and < 1%)
Gastrointestinal: dyspepsia, eructation, dry mouth.

Respiratory: sinusitis, bronchitis.
Muscufoskeletal:  arthralgia, leg cramps.
Urinary: urinary tract infection.

Other: fever, nervousness, somnolence, chills, peripheral oedema.

Rare (2 0.01% and < 0.1%)
Gastrointestinal: anorexia, gastritis, weight gain, stomatitis.

Skin: pruritis, sweating.

Special Senses:  vision or taste disturbances.
Haematologic: leucocytosis.

Other: depression.

Post-Marketing Experience

Erythema and rarely bullous reactions, urticariai skin eruptions and acute systemic ailergic
reactions, for example facial swelling, hypotension and dyspnoea have been reported in
patients treated with rabeprazole. These usually resolved after discontinuation of therapy.

Erythema multiforme, interstitial nephritis, gynaecomastia, myalgia and potential allergic
reactions including anaphylactic reactions have been reported rarely. Blood dyscrasia including
thrombocytopenia, neutropenia, leukopenia, pancytopenia, agranulocytosis and bicytopenia
have been reported rarely. Hypomagnesemia has also been reported rarely.

There have also been reports of increased hepatic enzymes and serious hepatic dysfunction
such as hepatitis and jaundice. Rare reports of hepatic-encephalopathy have been received in
patients with underlying cirrhosis.

There have been very rare reports of toxic epidermal necrolysis (TEN) and Stevens-Johnson
syndrome.

There have been post-marketing reports of bone fractures (see¢ PRECAUTIONS).
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DOSAGE AND ADMINISTRATION

Adults 18 years of age and over:

The recommended dose is one tablet per day to be taken at the same time each day (to
facilitate treatment compliance) for at least 7 days and up to 14 days. If symptom control has
not been achieved after two weeks of continuous treatment with PARIET 10, patients should be
referred to their doctor. PARIET 10 tablets should not be chewed or crushed, but should be
swallowed whole. PARIET 10 tablets were taken with or without food in the pivotal clinical trials.

Use in Children under 18 years of age

PARIET 10 is not recommended for use in children as there is no experience of its use in this
group. ,

Use in Elderly Patients

No dosage adjustment is necessary in elderly patients.

Use in Patients with Hepatic or Renal Impairment

No dosage adjustment is necessary for patients with renal impairment. Patients with mild to
moderate hepatic impairment experience higher exposure fo rabeprazole sodium at a given
dose than do heailthy patients. Caution should be exercised in patients with severe hepatlc
impairment (see PRECAUTIONS).

OVERDOSAGE

Experience to date with deliberate or accidental overdose is limited. The maximum established
exposure has not exceeded 60 mg twice daily, or 160 mg once daily. Effects are generally
minimal, representative of the known adverse event profile, and reversible without further
medical intervention. No specific antidote is known. Rabeprazole sodium is extensively protein
bound and is therefore not readily dialysable. As in any case of overdose, treatment should be
symptomatic and general supportive measures should be used.

 PRESENTATION AND STORAGE CONDITIONS

PARIET 10 tablets are pink, biconvex tablets, marked with “& 241" in black ink on one side.
Supplied in blister packs of 7 and 14 tablets.

Storage Conditions

PARIET 10 tablets should be stored below 25°C. Do not refrigerate or freeze.

Tablets are presented in an aluminium/aluminium blister. ‘ (

NAME AND ADDRESS OF THE SPONSOR

Janssen-Cilag Pty Lid.

1-5 Khartoum Rd
Macquarie Park NSW 2113
Australia

POISON SCHEDULE OF THE MEDICINE
Schedule 3 — Pharmacist Only Medicine.

DATE OF FIRST INCLUSION IN THE ARTG
01 April 2010
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DATE OF MOST RECENT AMENDMENT
0 April 2015

® PARIET is a trademark of Eisai Ltd.

*Please note change(s) presented as *italicised text in Product Information.
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